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FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 / 20MHz+15MHz
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Highest Channel / 16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 / 20MHz+20MHz

Lowest Channel / Q

Lowest Channel / 16QAM
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30.000 MHz 1,000 GHz 1.000 MHz | B94.56522 MHz ~49,42 dBm -2a42.d8 || [} 30.000 MHz 1.000 GHz 1.000 MHz 544.01049 MHz -4 53 dBm -24.53 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 / 20MHz+20MHz

Middle Channel / Q Middle Channel / 16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 / 20MHz+20MHz
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Highest Channel / 16QAM
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0014
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002
10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0013
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0013
10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International (Shenzhen) Inc. Page Number : AB96 of A707

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Report Issued Date : Feb. 12,2018

Report Version

Report Template No.: BU5-FGLTE Version 1.6




e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0017
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0026
10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0008
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0009
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0006
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0007
10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0024
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0001

10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0028
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0003
10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0007
Note:

3. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number

1 A701 of A707

Report Issued Date : Feb. 12,2018

Report Version

Report Template No.: BU5-FGLTE Version 1.6




e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0006

10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0004
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0008
10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0034
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0004
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0008
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0003
10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0007
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0046
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0040

10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e ras. FCC RF Test Report

Report No. : FG7D1310B

Band 41 CA
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)

50 Normal Voltage 0.01

40 Normal Voltage 0.02

30 Normal Voltage 0.00

20(Ref.) Normal Voltage 0.01

10 Normal Voltage 0.01

0 Normal Voltage 0.03
10 Normal Voltage 0.00 PASS

-20 Normal Voltage 0.01

-30 Normal Voltage 0.02

20 Maximum Voltage 0.01

20 Normal Voltage 0.01

20 Battery End Point 0.00

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.32 -56.84 -13 -43.84 -70.46 -64.57 4.87 12.60 H
5550.48 -56.95 -13 -43.95 -73.55 -62.93 712 13.10 H
7400.64 -56.17 -13 -43.17 -76.15 -59.88 7.59 11.30 H
Lowest
3700.32 -56.18 -13 -43.18 -70.51 -63.91 4.87 12.6 \Y,
5550.48 -57.46 -13 -44.46 -73.99 -63.44 712 13.1 \Y
7400.64 -59.16 -13 -46.16 -78.8 -62.87 7.59 11.3 \Y
3758.92 -58.80 -13 -45.80 -72.42 -66.40 5 12.60 H
5638.38 -56.68 -13 -43.68 -73.28 -62.48 7.3 13.10 H
. 7517.84 -57.57 -13 -44.57 -77.55 -61.14 7.73 11.30 H
iddie 3758.92 -57.81 -13 -44.81 -72.14 -65.41 5 12.6 \Y,
5638.38 -56.12 -13 -43.12 -72.65 -61.92 7.3 13.1 \Y
7517.84 -59.25 -13 -46.25 -78.89 -62.82 7.73 11.3 \Y
3817.52 -56.67 -13 -43.67 -70.29 -63.91 5.36 12.60 H
5726.28 -57.08 -13 -44.08 -73.68 -62.66 7.52 13.10 H
. 7635.04 -58.39 -13 -45.39 -78.37 -61.84 7.85 11.30 H
righest 3817.52 -55.38 -13 -42.38 -69.71 -62.62 5.36 12.6 \%
5726.28 -57.40 -13 -44.40 -73.93 -62.98 7.52 13.1 \Y
7635.04 -58.92 -13 -45.92 -78.56 -62.37 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 2 / 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.48 -56.86 -13 -43.86 -70.48 -64.59 4.87 12.60 H
5550.72 -57.11 -13 -44 11 -73.71 -63.09 712 13.10 H
7400.96 -56.49 -13 -43.49 -76.47 -60.20 7.59 11.30 H
rowest 3700.48 -56.54 -13 -43.54 -70.87 -64.27 4.87 12.6 \Y,
5550.72 -57.44 -13 -44.44 -73.97 -63.42 712 13.1 \Y
7400.96 -59.46 -13 -46.46 -79.1 -63.17 7.59 11.3 \Y
3757.48 -59.32 -13 -46.32 -72.94 -66.92 5 12.60 H
5636.22 -56.91 -13 -43.91 -73.51 -62.71 7.3 13.10 H
. 7514.96 -57.28 -13 -44.28 -77.26 -60.85 7.73 11.30 H
iddie 3757.48 -57.94 -13 -44.94 -72.27 -65.54 5 12.6 \Y,
5636.22 -56.19 -13 -43.19 -72.72 -61.99 7.3 13.1 \Y
7514.96 -59.37 -13 -46.37 -79.01 -62.94 7.73 11.3 \Y
3814.48 -56.70 -13 -43.70 -70.32 -63.94 5.36 12.60 H
5721.72 -56.71 -13 -43.71 -73.31 -62.29 7.52 13.10 H
. 7628.96 -58.09 -13 -45.09 -78.07 -61.54 7.85 11.30 H
righest 3814.48 -55.39 -13 -42.39 -69.72 -62.63 5.36 12.6 \Y,
5721.72 -57.10 -13 -44.10 -73.63 -62.68 7.52 13.1 \Y
7628.96 -59.21 -13 -46.21 -78.85 -62.66 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 2 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.68 -57.08 -13 -44.08 -70.70 -64.81 4.87 12.60 H
5551.02 -57.26 -13 -44.26 -73.86 -63.24 712 13.10 H
7401.36 -56.68 -13 -43.68 -76.66 -60.39 7.59 11.30 H
rowest 3700.68 -56.00 -13 -43.00 -70.33 -63.73 4.87 12.6 \Y,
5551.02 -57.64 -13 -44.64 -74.17 -63.62 712 13.1 \Y
7401.36 -59.11 -13 -46.11 -78.75 -62.82 7.59 11.3 \Y
3755.68 -59.63 -13 -46.63 -73.25 -67.23 5 12.60 H
5633.52 -57.12 -13 -44.12 -73.72 -62.92 7.3 13.10 H
. 7511.36 -57.47 -13 -44 .47 -77.45 -61.04 7.73 11.30 H
iddie 3755.68 -568.75 -13 -45.75 -73.08 -66.35 5 12.6 \Y,
5633.52 -57.31 -13 -44.31 -73.84 -63.11 7.3 13.1 \Y
7511.36 -58.74 -13 -45.74 -78.38 -62.31 7.73 11.3 \Y
3810.68 -56.67 -13 -43.67 -70.29 -63.91 5.36 12.60 H
5716.02 -57.02 -13 -44.02 -73.62 -62.60 7.52 13.10 H
. 7621.36 -58.36 -13 -45.36 -78.34 -61.81 7.85 11.30 H
righest 3810.68 -55.91 -13 -42.91 -70.24 -63.15 5.36 12.6 \Y,
5716.02 -57.30 -13 -44.30 -73.83 -62.88 7.52 13.1 \Y
7621.36 -59.19 -13 -46.19 -78.83 -62.64 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 2 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3701.18 -57.58 -13 -44.58 -71.20 -65.31 4.87 12.60 H
5551.77 -57.48 -13 -44.48 -74.08 -63.46 712 13.10 H
7402.36 -56.32 -13 -43.32 -76.30 -60.03 7.59 11.30 H
rowest 3701.18 -58.96 -13 -45.96 -73.29 -66.69 4.87 12.6 \Y,
5551.77 -58.61 -13 -45.61 -75.14 -64.59 712 13.1 \Y
7402.36 -59.56 -13 -46.56 -79.2 -63.27 7.59 11.3 \Y
3751.18 -60.06 -13 -47.06 -73.68 -67.66 5 12.60 H
5626.77 -58.25 -13 -45.25 -74.85 -64.05 7.3 13.10 H
. 7502 -57.47 -13 -44 .47 -77.45 -61.04 7.73 11.30 H
iddie 3751.18 -58.84 -13 -45.84 -73.17 -66.44 5 12.6 \Y,
5626.77 -57.77 -13 -44.77 -74.3 -63.57 7.3 13.1 \Y
7502 -59.40 -13 -46.40 -79.04 -62.97 7.73 11.3 \Y
3801.18 -57.57 -13 -44.57 -71.19 -64.81 5.36 12.60 H
5701.77 -58.28 -13 -45.28 -74.88 -63.86 7.52 13.10 H
. 7602.36 -58.46 -13 -45.46 -78.44 -61.91 7.85 11.30 H
rlighes! 3801.18 -57.10 -13 -44.10 -71.43 -64.34 5.36 12.6 \Y,
5701.77 -57.67 -13 -44.67 -74.2 -63.25 7.52 13.1 \Y
7602.36 -59.48 -13 -46.48 -79.12 -62.93 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B4 of B61

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 2 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3701.68 -58.26 -13 -45.26 -71.88 -65.99 4.87 12.60 H
5552.52 -58.51 -13 -45.51 -75.11 -64.49 712 13.10 H
7403.36 -57.01 -13 -44.01 -76.99 -60.72 7.59 11.30 H
Lowest
3701.68 -58.81 -13 -45.81 -73.14 -66.54 4.87 12.6 \Y,
5552.52 -58.92 -13 -45.92 -75.45 -64.90 712 13.1 \Y
7403.36 -59.68 -13 -46.68 -79.32 -63.39 7.59 11.3 \Y
3746.68 -60.00 -13 -47.00 -73.62 -67.60 5 12.60 H
5620.02 -57.64 -13 -44.64 -74.24 -63.44 7.3 13.10 H
. 7493.36 -58.58 -13 -45.58 -78.56 -62.15 7.73 11.30 H
iddie 3746.68 -58.84 -13 -45.84 -73.17 -66.44 5 12.6 \Y,
5620.02 -57.89 -13 -44.89 -74.42 -63.69 7.3 13.1 \Y
7493.36 -59.53 -13 -46.53 -79.17 -63.10 7.73 11.3 \Y
3791.68 -59.33 -13 -46.33 -72.95 -66.57 5.36 12.60 H
5687.52 -58.41 -13 -45.41 -75.01 -63.99 7.52 13.10 H
. 7583.36 -568.75 -13 -45.75 -78.73 -62.20 7.85 11.30 H
rlighes! 3791.68 -57.26 -13 -44.26 -71.59 -64.50 5.36 12.6 \Y,
5687.52 -58.20 -13 -45.20 -74.73 -63.78 7.52 13.1 \Y
7583.36 -59.57 -13 -46.57 -79.21 -63.02 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 2 / 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702.18 -57.79 -13 -44.79 -71.41 -65.52 4.87 12.60 H
55583.27 -58.21 -13 -45.21 -74.81 -64.19 712 13.10 H
7404.36 -57.33 -13 -44.33 -77.31 -61.04 7.59 11.30 H
Lowest
3702.18 -58.69 -13 -45.69 -73.02 -66.42 4.87 12.6 \Y,
55583.27 -58.36 -13 -45.36 -74.89 -64.34 712 13.1 \Y
7404.36 -59.49 -13 -46.49 -79.13 -63.20 7.59 11.3 \Y
3742.18 -59.22 -13 -46.22 -72.84 -66.82 5 12.60 H
5613.27 -57.99 -13 -44.99 -74.59 -63.79 7.3 13.10 H
. 7484.36 -58.05 -13 -45.05 -78.03 -61.62 7.73 11.30 H
iddie 3742.18 -56.84 -13 -43.84 -71.17 -64.44 5 12.6 \Y,
5613.27 -57.83 -13 -44.83 -74.36 -63.63 7.3 13.1 \Y
7484.36 -59.32 -13 -46.32 -78.96 -62.89 7.73 11.3 \Y
3782.18 -58.30 -13 -45.30 -71.92 -65.54 5.36 12.60 H
5673.27 -57.88 -13 -44.88 -74.48 -63.46 7.52 13.10 H
. 7564.36 -58.35 -13 -45.35 -78.33 -61.80 7.85 11.30 H
righest 3782.18 -56.93 -13 -43.93 -71.26 -64.17 5.36 12.6 \Y,
5673.27 -57.94 -13 -44.94 -74.47 -63.52 7.52 13.1 \Y
7564.36 -59.54 -13 -46.54 -79.18 -62.99 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4 / 1.4MHz /| QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.32 -47.14 -13 -34.14 -60.84 -55.14 4.58 12.58 H
5130.48 -55.21 -13 -42.21 -73.14 -61.67 6.21 12.67 H
6840.64 -57.42 -13 -44.42 -77.04 -62.21 8.16 12.95 H
Lowest
3420.32 -58.12 -13 -45.12 -69.53 -66.12 4.58 12.58 \Y,
5130.48 -63.43 -13 -50.43 -77.04 -69.89 6.21 12.67 \Y
6840.64 -59.99 -13 -46.99 -79.11 -64.78 8.16 12.95 \Y
3463.74 -49.17 -13 -36.17 -62.87 -57.14 4.63 12.60 H
5195.61 -54.43 -13 -41.43 -72.36 -60.88 6.25 12.70 H
. 6927.48 -55.54 -13 -42.54 -75.16 -60.31 8.23 13.00 H
iddie 3463.74 -60.74 -13 -47.74 -72.15 -68.71 4.63 12.6 \Y,
5195.61 -63.74 -13 -50.74 -77.35 -70.19 6.25 12.7 \Y
6927.48 -60.26 -13 -47.26 -79.38 -65.03 8.23 13 \Y
3507.52 -43.74 -13 -30.74 -57.44 -51.74 4.66 12.66 H
5261.28 -56.62 -13 -43.62 -74.55 -63.06 6.31 12.75 H
. 7015.04 -54.97 -13 -41.97 -74.59 -59.74 8.35 13.12 H
righest 3507.52 -565.73 -13 -42.73 -67.14 -63.73 4.66 12.66 \%
5261.28 -64.51 -13 -51.51 -78.12 -70.95 6.31 12.75 \Y
7015.04 -59.42 -13 -46.42 -78.54 -64.19 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4 / 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -52.69 -13 -39.69 -66.39 -60.69 4.58 12.58 H
5130.72 -58.07 -13 -45.07 -76.00 -64.53 6.21 12.67 H
6840.96 -59.60 -13 -46.60 -79.22 -64.39 8.16 12.95 H
rowest 3420.48 -61.55 -13 -48.55 -72.96 -69.55 4.58 12.58 \Y,
5130.72 -64.81 -13 -51.81 -78.42 -71.27 6.21 12.67 \Y
6840.96 -60.34 -13 -47.34 -79.46 -65.13 8.16 12.95 \Y
3462.48 -53.87 -13 -40.87 -67.57 -61.84 4.63 12.60 H
5193.72 -59.13 -13 -46.13 -77.06 -65.58 6.25 12.70 H
. 6924.96 -69.77 -13 -46.77 -79.39 -64.54 8.23 13.00 H
iddie 3462.48 -63.06 -13 -50.06 -74.47 -71.03 4.63 12.60 \Y,
5193.72 -65.05 -13 -52.05 -78.66 -71.50 6.25 12.70 \Y
6924.96 -59.98 -13 -46.98 -79.1 -64.75 8.23 13.00 \Y
3504.00 -53.90 -13 -40.90 -67.60 -61.90 4.66 12.66 H
5256.00 -59.86 -13 -46.86 -77.79 -66.30 6.31 12.75 H
. 7008.96 -59.48 -13 -46.48 -79.10 -64.25 8.35 13.12 H
righest 3504.00 -63.76 -13 -50.76 -75.17 -71.76 4.66 12.66 \Y,
5256.00 -65.45 -13 -52.45 -79.06 -71.89 6.31 12.75 \Y
7008.96 -60.47 -13 -47.47 -79.59 -65.24 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -52.00 -13 -39.00 -65.70 -60.00 4.58 12.58 H
5131.02 -58.44 -13 -45.44 -76.37 -64.90 6.21 12.67 H
6841.36 -59.41 -13 -46.41 -79.03 -64.20 8.16 12.95 H
Lowest
3420.68 -61.27 -13 -48.27 -72.68 -69.27 4.58 12.58 \Y,
5131.02 -64.90 -13 -51.90 -78.51 -71.36 6.21 12.67 \Y
6841.36 -60.40 -13 -47.40 -79.52 -65.19 8.16 12.95 \Y
3460.68 -53.44 -13 -40.44 -67.14 -61.41 4.63 12.60 H
5191.02 -59.56 -13 -46.56 -77.49 -66.01 6.25 12.70 H
. 6921.36 -59.61 -13 -46.61 -79.23 -64.38 8.23 13.00 H
iddie 3460.68 -63.16 -13 -50.16 -74.57 -71.13 4.63 12.6 \Y,
5191.02 -65.22 -13 -52.22 -78.83 -71.67 6.25 12.7 \Y
6921.36 -59.98 -13 -46.98 -79.1 -64.75 8.23 13 \Y
3500.68 -52.31 -13 -39.31 -66.01 -60.31 4.66 12.66 H
5251.02 -60.21 -13 -47.21 -78.14 -66.65 6.31 12.75 H
. 7001 -59.76 -13 -46.76 -79.38 -64.53 8.35 13.12 H
righest 3500.68 -63.88 -13 -50.88 -75.29 -71.88 4.66 12.66 \Y,
5251.02 -65.21 -13 -52.21 -78.82 -71.65 6.31 12.75 \Y
7001 -60.11 -13 -47.11 -79.23 -64.88 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4/ 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -47.46 -13 -34.46 -61.16 -55.46 4.58 12.58 H
5131.77 -55.85 -13 -42.85 -73.78 -62.31 6.21 12.67 H
6842.36 -57.29 -13 -44.29 -76.91 -62.08 8.16 12.95 H
Lowest
3421.18 -60.50 -13 -47.50 -71.91 -68.50 4.58 12.58 \Y,
5131.77 -63.70 -13 -50.70 -77.31 -70.16 6.21 12.67 \Y
6842.36 -60.18 -13 -47.18 -79.3 -64.97 8.16 12.95 \Y
3456.18 -50.22 -13 -37.22 -63.92 -58.19 4.63 12.60 H
5184.27 -55.99 -13 -42.99 -73.92 -62.44 6.25 12.70 H
. 6912.36 -57.62 -13 -44.62 -77.24 -62.39 8.23 13.00 H
iddie 3456.18 -60.34 -13 -47.34 -71.75 -68.31 4.63 12.6 \Y,
5184.27 -62.93 -13 -49.93 -76.54 -69.38 6.25 12.7 \Y
6912.36 -59.98 -13 -46.98 -79.1 -64.75 8.23 13 \Y
3491.18 -40.24 -13 -27.24 -53.94 -48.24 4.66 12.66 H
5236.77 -56.24 -13 -43.24 -74.17 -62.68 6.31 12.75 H
. 6982.36 -55.46 -13 -42.46 -75.08 -60.23 8.35 13.12 H
rlighes! 3491.18 -55.26 -13 -42.26 -66.67 -63.26 4.66 12.66 \Y,
5236.77 -63.26 -13 -50.26 -76.87 -69.70 6.31 12.75 \Y
6982.36 -60.14 -13 -47.14 -79.26 -64.91 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -47.99 -13 -34.99 -61.69 -55.99 4.58 12.58 H
5132.52 -56.31 -13 -43.31 -74.24 -62.77 6.21 12.67 H
6843.36 -57.78 -13 -44.78 -77.40 -62.57 8.16 12.95 H
rowest 3421.68 -60.60 -13 -47.60 -72.01 -68.60 4.58 12.58 \Y,
5132.52 -63.74 -13 -50.74 -77.35 -70.20 6.21 12.67 \Y
6843.36 -60.17 -13 -47.17 -79.29 -64.96 8.16 12.95 \Y
3451.68 -48.77 -13 -35.77 -62.47 -56.74 4.63 12.60 H
5177.52 -56.93 -13 -43.93 -74.86 -63.38 6.25 12.70 H
. 6903.36 -58.41 -13 -45.41 -78.03 -63.18 8.23 13.00 H
iddie 3451.68 -60.01 -13 -47.01 -71.42 -67.98 4.63 12.6 \Y,
5177.52 -64.75 -13 -51.75 -78.36 -71.20 6.25 12.7 \Y
6903.36 -60.22 -13 -47.22 -79.34 -64.99 8.23 13 \Y
3481.68 -49.04 -13 -36.04 -62.74 -57.04 4.66 12.66 H
5222.52 -59.72 -13 -46.72 -77.65 -66.16 6.31 12.75 H
. 6963.36 -59.15 -13 -46.15 -78.77 -63.92 8.35 13.12 H
rlighes! 3481.68 -60.24 -13 -47.24 -71.65 -68.24 4.66 12.66 \Y,
5222.52 -65.30 -13 -52.30 -78.91 -71.74 6.31 12.75 \Y
6963.36 -60.37 -13 -47.37 -79.49 -65.14 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 4 / 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -51.51 -13 -38.51 -65.21 -59.51 4.58 12.58 H
5133.27 -58.72 -13 -45.72 -76.65 -65.18 6.21 12.67 H
6844.36 -59.56 -13 -46.56 -79.18 -64.35 8.16 12.95 H
Lowest
3422.18 -59.76 -13 -46.76 -711.17 -67.76 4.58 12.58 \Y,
5133.27 -64.71 -13 -51.71 -78.32 -71.17 6.21 12.67 \Y
6844.36 -60.21 -13 -47.21 -79.33 -65.00 8.16 12.95 \Y
3447.18 -56.83 -13 -43.83 -70.53 -64.80 4.63 12.60 H
5170.77 -59.88 -13 -46.88 -77.81 -66.33 6.25 12.70 H
. 6894.36 -60.02 -13 -47.02 -79.64 -64.79 8.23 13.00 H
iddie 3447.18 -65.24 -13 -52.24 -76.65 -73.21 4.63 12.6 \Y,
5170.77 -65.13 -13 -52.13 -78.74 -71.58 6.25 12.7 \Y
6894.36 -60.27 -13 -47.27 -79.39 -65.04 8.23 13 \Y
3472.18 -51.55 -13 -38.55 -65.25 -59.55 4.66 12.66 H
5208.27 -59.12 -13 -46.12 -77.05 -65.56 6.31 12.75 H
. 6944.36 -59.50 -13 -46.50 -79.12 -64.27 8.35 13.12 H
rlighes! 3472.18 -62.18 -13 -49.18 -73.59 -70.18 4.66 12.66 \Y,
5208.27 -65.06 -13 -52.06 -78.67 -71.50 6.31 12.75 \Y
6944.36 -60.14 -13 -47.14 -79.26 -64.91 8.35 13.12 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 5/ 1.4MHz /| QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649.92 -72.29 -13 -59.29 -74.00 -76.78 2.76 9.40 H
2474.88 -69.61 -13 -56.61 -75.67 -75.61 2.45 10.60 H
3299.84 -69.37 -13 -56.37 -77.37 -75.24 4.58 12.60 H
rowest 1649.92 -71.96 -13 -58.96 -73.80 -76.45 2.76 9.40 \Y,
2474.88 -70.95 -13 -57.95 -76.90 -76.95 2.45 10.60 \Y
3299.84 -69.37 -13 -56.37 -77.40 -75.24 4.58 12.60 \Y
1671.92 -71.78 -13 -58.78 -73.49 -76.15 2.88 9.40 H
2507.88 -70.86 -13 -57.86 -76.92 -76.81 25 10.60 H
. 3343.84 -69.28 -13 -56.28 -77.28 -75.10 4.63 12.60 H
iddie 1671.92 -71.87 -13 -58.87 -73.71 -76.24 2.88 9.40 \Y,
2507.88 -71.04 -13 -58.04 -76.99 -76.99 2.50 10.60 \Y
3343.84 -69.16 -13 -56.16 -77.19 -74.98 4.63 12.60 \Y
1695.52 -71.24 -13 -58.24 -72.95 -75.57 2.92 9.40 H
2543.28 -71.08 -13 -58.08 -77.14 -76.90 2.63 10.60 H
. 3391.04 -69.47 -13 -56.47 -77.47 -75.18 4.74 12.60 H
righest 1695.52 -70.93 -13 -57.93 -72.77 -75.26 2.92 9.40 \%
2543.28 -71.28 -13 -58.28 -77.23 -77.10 2.63 10.60 \Y
3391.04 -69.51 -13 -56.51 -77.54 -75.22 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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. FCC RF Test Report

SPORTON LA

Report No. : FG7D1310B

LTE Band 5/ 3MHz / QPSK

Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648.48 -72.58 -13 -59.58 -74.29 -77.07 2.76 9.40 H

2472.72 -69.72 -13 -56.72 -75.78 -75.72 2.45 10.60 H

3296.96 -69.34 -13 -56.34 -77.34 -75.21 4.58 12.60 H

rowest 1648.48 -71.37 -13 -58.37 -73.21 -75.86 2.76 9.40 \Y,
2472.72 -70.94 -13 -57.94 -76.89 -76.94 2.45 10.60 \Y

3296.96 -69.27 -13 -56.27 -77.30 -75.14 4.58 12.60 \Y

1670.48 -72.62 -13 -59.62 -74.33 -76.99 2.88 9.40 H

2505.72 -70.95 -13 -57.95 -77.01 -76.90 25 10.60 H

. 3340.96 -69.13 -13 -56.13 -77.13 -74.95 4.63 12.60 H
iddie 1670.48 -71.87 -13 -58.87 -73.71 -76.24 2.88 9.40 \Y,
2505.72 -71.10 -13 -58.10 -77.05 -77.05 2.50 10.60 \Y

3340.96 -69.11 -13 -56.11 -77.14 -74.93 4.63 12.60 \Y

1692.48 -72.30 -13 -59.30 -74.01 -76.63 2.92 9.40 H

2538.72 -71.05 -13 -58.05 -77.11 -76.87 2.63 10.60 H

. 3384.96 -69.41 -13 -56.41 -77.41 -75.12 4.74 12.60 H
rlighes! 1692.48 -71.62 -13 -58.62 -73.46 -75.95 2.92 9.40 \Y,
2538.72 -71.16 -13 -58.16 -77.11 -76.98 2.63 10.60 \Y

3384.96 -69.38 -13 -56.38 -77.41 -75.09 4.74 12.60 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 5/ 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.68 -72.21 -13 -59.21 -73.92 -76.70 2.76 9.40 H
2473.02 -69.80 -13 -56.80 -75.86 -75.80 2.45 10.60 H
3297.36 -69.29 -13 -56.29 -77.29 -75.16 4.58 12.60 H
rowest 1648.68 -72.48 -13 -59.48 -74.32 -76.97 2.76 9.40 \Y,
2473.02 -70.81 -13 -57.81 -76.76 -76.81 2.45 10.60 \Y
3297.36 -69.23 -13 -56.23 -77.26 -75.10 4.58 12.60 \Y
1668.68 -72.35 -13 -59.35 -74.06 -76.72 2.88 9.40 H
2503.02 -70.87 -13 -57.87 -76.93 -76.82 25 10.60 H
. 3337.36 -69.21 -13 -56.21 -77.21 -75.03 4.63 12.60 H
iddie 1668.68 -71.82 -13 -58.82 -73.66 -76.19 2.88 9.40 \Y,
2503.02 -71.11 -13 -58.11 -77.06 -77.06 2.50 10.60 \Y
3337.36 -77.13 -13 -64.13 -77.13 -82.95 4.63 12.60 \Y
1688.68 -72.11 -13 -59.11 -73.82 -76.44 2.92 9.40 H
2533.02 -70.90 -13 -57.90 -76.96 -76.72 2.63 10.60 H
. 3377.36 -69.19 -13 -56.19 -77.19 -74.90 4.74 12.60 H
righest 1688.68 -71.50 -13 -58.50 -73.34 -75.83 2.92 9.40 \Y,
2533.02 -71.20 -13 -58.20 -77.15 -77.02 2.63 10.60 \Y
3377.36 -68.88 -13 -55.88 -76.91 -74.59 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 5/ 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649.18 -71.94 -13 -58.94 -73.65 -76.40 2.76 9.37 H
2473.77 -69.91 -13 -56.91 -75.97 -75.89 2.45 10.58 H
3298.36 -69.28 -13 -56.28 -77.28 -75.14 4.58 12.59 H
Lowest
1649.18 -70.95 -13 -57.95 -72.79 -75.41 2.76 9.37 \Y,
2473.77 -70.69 -13 -57.69 -76.64 -76.67 2.45 10.58 \Y
3298.36 -69.26 -13 -56.26 -77.29 -75.12 4.58 12.59 \Y
1664.18 -71.96 -13 -58.96 -73.67 -76.33 2.88 9.40 H
2496.27 -70.65 -13 -57.65 -76.71 -76.60 2.50 10.60 H
. 3328.36 -69.21 -13 -56.21 -77.21 -75.03 4.63 12.60 H
iddie 1664.18 -71.40 -13 -58.40 -73.24 -75.77 2.88 9.40 \Y,
2496.27 -70.91 -13 -57.91 -76.86 -76.86 2.50 10.60 \Y
3328.36 -69.24 -13 -56.24 -77.27 -75.06 4.63 12.60 \Y
1679.18 -70.55 -13 -57.55 -72.26 -74.89 2.92 9.41 H
2518.77 -70.19 -13 -57.19 -76.25 -76.03 2.63 10.62 H
. 3358.36 -69.08 -13 -56.08 -77.08 -74.82 4.74 12.63 H
righest 1679.18 -70.95 -13 -57.95 -72.79 -75.29 2.92 9.41 \Y,
2518.77 -71.04 -13 -58.04 -76.99 -76.88 2.63 10.62 \Y
3358.36 -69.00 -13 -56.00 -77.03 -74.74 4.74 12.63 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 7 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5000.7 -49.38 -25 -24.38 -66.45 -56.21 6.19 13.02 H
7501.0 -55.71 -25 -30.71 -76.58 -59.27 7.70 11.26 H
10001.4 -45.81 -25 -20.81 -71.91 -49.47 8.39 12.05 H
Lowest
5000.7 -55.91 -25 -30.91 -72.65 -62.74 6.19 13.02 \Y,
7501.0 -57.63 -25 -32.63 -78.17 -61.19 7.70 11.26 \Y
10001.4 -52.99 -25 -27.99 -77.28 -56.65 8.39 12.05 \Y
5065.7 -51.28 -25 -26.28 -68.35 -58.13 6.25 13.10 H
7598.5 -57.05 -25 -32.05 -77.92 -60.62 7.73 11.30 H
. 10131.4 -49.51 -25 -24.51 -75.61 -53.17 8.44 12.10 H
iddie 5065.7 -59.95 -25 -34.95 -76.69 -66.80 6.25 13.10 \Y,
7598.5 -57.55 -25 -32.55 -78.09 -61.12 7.73 11.30 \Y
10131.4 -54.38 -25 -29.38 -78.67 -58.04 8.44 12.10 \Y
5130.68 -54.40 -25 -29.40 -71.47 -61.32 6.30 13.22 H
7696.02 -56.20 -25 -31.20 -77.07 -59.74 7.79 11.33 H
. 10261.36 | -49.42 -25 -24.42 -75.52 -53.09 8.51 12.18 H
righest 5130.68 -59.79 -25 -34.79 -76.53 -66.71 6.30 13.22 \Y,
7696.02 -57.81 -25 -32.81 -78.35 -61.35 7.79 11.33 \Y
10261.36 | -52.34 -25 -27.34 -76.63 -56.01 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 7 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5001.2 -47.90 -25 -22.90 -64.97 -54.73 6.19 13.02 H
7501.8 -55.82 -25 -30.82 -76.69 -59.38 7.70 11.26 H
10002.4 -46.25 -25 -21.25 -72.35 -49.91 8.39 12.05 H
Lowest
5001.2 -56.08 -25 -31.08 -72.82 -62.91 6.19 13.02 \Y,
7501.8 -56.78 -25 -31.78 -77.32 -60.34 7.70 11.26 \Y
10002.4 -51.53 -25 -26.53 -75.82 -55.19 8.39 12.05 \Y
5061.2 -51.07 -25 -26.07 -68.14 -57.92 6.25 13.10 H
7591.8 -56.97 -25 -31.97 -77.84 -60.54 7.73 11.30 H
. 10122.4 -49.18 -25 -24.18 -75.28 -52.84 8.44 12.10 H
iddie 5061.2 -58.87 -25 -33.87 -75.61 -65.72 6.25 13.10 \Y,
7591.8 -57.31 -25 -32.31 -77.85 -60.88 7.73 11.30 \Y
10122.4 -54.10 -25 -29.10 -78.39 -57.76 8.44 12.10 \Y
5121.2 -51.45 -25 -26.45 -68.52 -58.37 6.30 13.22 H
7681.8 -56.56 -25 -31.56 -77.43 -60.10 7.79 11.33 H
. 10242.4 -49.87 -25 -24.87 -75.97 -53.54 8.51 12.18 H
righest 5121.2 -58.86 -25 -33.86 -75.6 -65.78 6.30 13.22 \Y,
7681.8 -57.91 -25 -32.91 -78.45 -61.45 7.79 11.33 \Y
10242.4 -52.72 -25 -27.72 -77.01 -56.39 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 7 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5001.68 -50.49 -25 -25.49 -67.56 -57.32 6.19 13.02 H
7502.52 -56.53 -25 -31.53 -77.40 -60.09 7.70 11.26 H
10003.36 | -48.76 -25 -23.76 -74.86 -52.42 8.39 12.05 H
rowest 5001.68 -56.56 -25 -31.56 -73.3 -63.39 6.19 13.02 \Y,
7502.52 -58.16 -25 -33.16 -78.7 -61.72 7.70 11.26 \Y
10003.36 | -51.66 -25 -26.66 -75.95 -556.32 8.39 12.05 \Y
5056.7 -54.24 -25 -29.24 -71.31 -61.09 6.25 13.10 H
7585.0 -57.38 -25 -32.38 -78.25 -60.95 7.73 11.30 H
. 10113.4 -54.16 -25 -29.16 -80.26 -57.82 8.44 12.10 H
iddie 5056.7 -60.98 -25 -35.98 -77.72 -67.83 6.25 13.10 \Y,
7585.0 -58.21 -25 -33.21 -78.75 -61.78 7.73 11.30 \Y
10113.4 -56.00 -25 -31.00 -80.29 -59.66 8.44 12.10 \Y
5111.7 -55.68 -25 -30.68 -72.75 -62.60 6.30 13.22 H
7667.5 -56.90 -25 -31.90 -77.77 -60.44 7.79 11.33 H
. 10223.4 -50.89 -25 -25.89 -76.99 -54.56 8.51 12.18 H
rlighes! 5111.7 -61.25 -25 -36.25 -77.99 -68.17 6.30 13.22 \Y,
7667.5 -57.06 -25 -32.06 -77.6 -60.60 7.79 11.33 \Y
10223.4 -54.93 -25 -29.93 -79.22 -58.60 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 7 / 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002.2 -47.80 -25 -22.80 -64.87 -54.63 6.19 13.02 H
7503.3 -56.83 -25 -31.83 -77.70 -60.39 7.70 11.26 H
10004.4 -48.63 -25 -23.63 -74.73 -52.29 8.39 12.05 H
rowest 5002.2 -55.45 -25 -30.45 -72.19 -62.28 6.19 13.02 \Y,
7503.3 -58.21 -25 -33.21 -78.75 -61.77 7.70 11.26 \Y
10004.4 -52.69 -25 -27.69 -76.98 -56.35 8.39 12.05 \Y
5052.2 -53.58 -25 -28.58 -70.65 -60.43 6.25 13.10 H
7578.3 -57.77 -25 -32.77 -78.64 -61.34 7.73 11.30 H
. 10104.4 -51.16 -25 -26.16 -77.26 -54.82 8.44 12.10 H
iddie 5052.2 -59.40 -25 -34.40 -76.14 -66.25 6.25 13.10 \Y,
7578.3 -58.50 -25 -33.50 -79.04 -62.07 7.73 11.30 \Y
10104.4 -55.62 -25 -30.62 -79.91 -59.28 8.44 12.10 \Y
5102.2 -54.05 -25 -29.05 -71.12 -60.97 6.30 13.22 H
7653.3 -56.18 -25 -31.18 -77.05 -59.72 7.79 11.33 H
. 10204.4 -49.94 -25 -24.94 -76.04 -53.61 8.51 12.18 H
righest 5102.2 -59.88 -25 -34.88 -76.62 -66.80 6.30 13.22 \Y,
7653.3 -57.09 -25 -32.09 -77.63 -60.63 7.79 11.33 \Y
10204.4 -54.72 -25 -29.72 -79.01 -58.39 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 12/ 1.4MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1399.4 -70.67 -13 -57.67 -74.07 -73.57 2.85 7.90 H
2099.1 -59.75 -13 -46.75 -65.95 -64.69 3.21 10.30 H
2798.2 -68.44 -13 -55.44 -76.93 -73.84 3.85 11.40 H
Lowest
1399.4 -70.46 -13 -57.46 -73.90 -73.36 2.85 7.90 \Y
2099.1 -70.68 -13 -57.68 -75.07 -75.62 3.21 10.30 \Y
2798.2 -69.46 -13 -56.46 -76.83 -74.86 3.85 11.40 \Y
1413.74 -70.97 -13 -57.97 -74.37 -73.94 2.88 8.00 H
2120.61 -59.81 -13 -46.81 -66.01 -64.81 3.25 10.40 H
. 2827.48 -68.54 -13 -55.54 -77.03 -74.02 3.87 11.50 H
iddie 1413.74 -70.93 -13 -57.93 -74.37 -73.90 2.88 8.00 \Y
2120.61 -70.59 -13 -57.59 -74.98 -75.59 3.25 10.40 \Y
2827.48 -69.54 -13 -56.54 -76.91 -75.02 3.87 11.50 \Y
1430.6 -71.02 -13 -58.02 -74.42 -74.06 2.91 8.10 H
2145.9 -59.97 -13 -46.97 -66.17 -64.98 3.28 10.44 H
2861.2 -68.51 -13 -55.51 -77.00 -74.07 3.89 11.60 H
Highest
1430.6 -70.91 -13 -57.91 -74.35 -73.85 2.91 8.00 \Y,
2145.9 -69.84 -13 -56.84 -74.23 -74.81 3.28 10.40 \Y
2861.2 -69.63 -13 -56.63 -77.00 -75.09 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 12/ 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1401 -70.84 -13 -57.84 -74.24 -73.74 2.85 7.90 H
2101.5 -57.88 -13 -44.88 -64.08 -62.82 3.21 10.30 H
2802 -68.35 -13 -55.35 -76.84 -73.75 3.85 11.40 H
Lowest
1401 -70.82 -13 -57.82 -74.26 -73.72 2.85 7.90 \Y,
2101.5 -70.68 -13 -57.68 -75.07 -75.62 3.21 10.30 \Y
2802 -69.53 -13 -56.53 -76.90 -74.93 3.85 11.40 \Y
1412.3 -70.81 -13 -57.81 -74.21 -73.78 2.88 8.00 H
2118.45 -59.89 -13 -46.89 -66.09 -64.89 3.25 10.40 H
. 2824.6 -68.43 -13 -55.43 -76.92 -73.91 3.87 11.50 H
iddie 1412.3 -70.85 -13 -57.85 -74.29 -73.82 2.88 8.00 \Y
2118.45 -70.73 -13 -57.73 -75.12 -75.73 3.25 10.40 \Y
2824.6 -69.57 -13 -56.57 -76.94 -75.05 3.87 11.50 \Y
1429 -71.03 -13 -58.03 -74.43 -74.07 2.91 8.10 H
2143.5 -57.06 -13 -44.06 -63.26 -62.07 3.28 10.44 H
2858 -68.63 -13 -55.63 -77.12 -74.19 3.89 11.60 H
Highest
1429 -71.05 -13 -58.05 -74.49 -73.99 2.91 8.00 \Y
2143.5 -70.48 -13 -57.48 -74.87 -75.45 3.28 10.40 \Y
2858 -69.57 -13 -56.57 -76.94 -75.03 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 12/ 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1398.5 -70.75 -13 -57.75 -74.15 -73.65 2.85 7.90 H
2097.75 -62.14 -13 -49.14 -68.34 -67.08 3.21 10.30 H
2797 -68.43 -13 -55.43 -76.92 -73.83 3.85 11.40 H
Lowest
1398.5 -70.65 -13 -57.65 -74.09 -73.55 2.85 7.90 \Y,
2097.75 -70.81 -13 -57.81 -75.20 -75.75 3.21 10.30 \Y
2797 -69.51 -13 -56.51 -76.88 -74.91 3.85 11.40 \Y
1410.5 -70.97 -13 -57.97 -74.37 -73.94 2.88 8.00 H
2115.75 -59.93 -13 -46.93 -66.13 -64.93 3.25 10.40 H
. 2821 -68.49 -13 -55.49 -76.98 -73.97 3.87 11.50 H
iddie 1410.5 -71.04 -13 -58.04 -74.48 -74.01 2.88 8.00 \Y
2115.75 -70.69 -13 -57.69 -75.08 -75.69 3.25 10.40 \Y
2821 -69.59 -13 -56.59 -76.96 -75.07 3.87 11.50 \Y
1422.5 -71.21 -13 -58.21 -74.61 -74.25 2.91 8.10 H
2133.75 -64.03 -13 -51.03 -70.23 -69.04 3.28 10.44 H
2845 -68.71 -13 -55.71 -77.20 -74.27 3.89 11.60 H
Highest
1422.5 -71.18 -13 -58.18 -74.62 -74.12 2.91 8.00 \Y,
2133.75 -70.75 -13 -57.75 -75.14 -75.72 3.28 10.40 \Y
2845 -69.91 -13 -56.91 -77.28 -75.37 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 12/ 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1399 -70.74 -13 -57.74 -74.14 -73.64 2.85 7.90 H
2098.5 -59.81 -13 -46.81 -66.01 -64.75 3.21 10.30 H
2798 -68.36 -13 -55.36 -76.85 -73.76 3.85 11.40 H
Lowest
1399 -70.68 -13 -57.68 -74.12 -73.58 2.85 7.90 \Y,
2098.5 -70.88 -13 -57.88 -75.27 -75.82 3.21 10.30 \Y
2798 -69.59 -13 -56.59 -76.96 -74.99 3.85 11.40 \Y
1406 -70.82 -13 -57.82 -74.22 -73.79 2.88 8.00 H
2109 -55.57 -13 -42.57 -61.77 -60.57 3.25 10.40 H
. 2812 -68.30 -13 -55.30 -76.79 -73.78 3.87 11.50 H
iddie 1406 -70.58 -13 -57.58 -74.02 -73.55 2.88 8.00 \Y
2109 -70.08 -13 -57.08 -74.47 -75.08 3.25 10.40 \Y
2812 -69.48 -13 -56.48 -76.85 -74.96 3.87 11.50 \Y
1413 -70.91 -13 -57.91 -74.31 -73.95 2.91 8.10 H
2119.5 -55.34 -13 -42.34 -61.54 -60.35 3.28 10.44 H
2826 -68.64 -13 -55.64 -77.13 -74.20 3.89 11.60 H
Highest
1413 -70.90 -13 -57.90 -74.34 -73.84 2.91 8.00 \Y,
2119.5 -69.67 -13 -56.67 -74.06 -74.64 3.28 10.40 \Y
2826 -69.62 -13 -56.62 -76.99 -75.08 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 13 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1554.5 -71.29 -13 -58.29 -73.00 -75.85 2.61 9.32 H
2331.75 -70.69 -13 -57.69 -76.75 -76.69 2.33 10.48 H
3109 -69.52 -13 -56.52 -77.52 -75.36 4.46 12.45 H
Lowest
1554.5 -70.23 -13 -57.23 -72.07 -74.79 2.61 9.32 \Y,
2331.75 -70.90 -13 -57.90 -76.85 -76.90 2.33 10.48 \Y
3109 -69.47 -13 -56.47 -77.50 -75.31 4.46 12.45 \Y
1559.5 -66.09 -40 -26.09 -69.95 -72.77 2.68 9.36 H
2339.25 -70.68 -13 -57.68 -76.74 -76.68 2.36 10.51 H
. 3119 -69.52 -13 -56.52 -77.52 -75.40 4.49 12.52 H
iddie 1559.5 -66.37 -40 -26.37 -70.36 -73.05 2.68 9.36 \Y
2339.25 -70.84 -13 -57.84 -76.79 -76.84 2.36 10.51 \Y
3119 -69.52 -13 -56.52 -77.55 -75.40 4.49 12.52 \Y
1564.5 -69.16 -40 -29.16 -73.02 -75.84 2.71 9.39 H
2346.75 -70.90 -13 -57.90 -76.96 -76.92 2.39 10.56 H
3129 -69.55 -13 -56.55 -77.55 -75.42 4.53 12.55 H
Highest
1564.5 -67.95 -40 -27.95 -71.94 -74.63 2.71 9.39 \Y,
2346.75 -70.80 -13 -57.80 -76.75 -76.82 2.39 10.56 \Y
3129 -69.58 -13 -56.58 -77.61 -75.45 4.53 12.55 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 13/ 10MHz / QPSK
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( :;:1 ) ( :IS::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1555 -72.81 -13 -59.81 -74.52 -77.34 2.68 9.36 H
2332.5 -70.73 -13 -57.73 -76.79 -76.73 2.36 10.51 H
3110 -69.64 -13 -56.64 -77.64 -75.52 4.49 12.52 H
Middle
1555 -69.87 -13 -56.87 -71.71 -74.40 2.68 9.36 \
2332.5 -70.83 -13 -57.83 -76.78 -76.83 2.36 10.51 \%
3110 -69.53 -13 -56.53 -77.56 -75.41 4.49 12.52 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 17 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( I;'énn':) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408.68 -66.65 -13 -53.65 -70.05 -69.55 2.85 7.90 H
2113.02 -69.91 -13 -56.91 -76.11 -74.85 3.21 10.30 H
2817.36 -68.39 -13 -55.39 -76.88 -73.79 3.85 11.40 H
Lowest
1408.68 -66.66 -13 -53.66 -70.10 -69.56 2.85 7.90 \Y,
2113.02 -71.56 -13 -58.56 -75.95 -76.50 3.21 10.30 \Y
2817.36 -69.57 -13 -56.57 -76.94 -74.97 3.85 11.40 \Y
1415.68 -67.96 -13 -54.96 -71.36 -70.93 2.88 8.00 H
2123.58 -69.92 -13 -56.92 -76.12 -74.92 3.25 10.40 H
. 2831.36 -68.45 -13 -55.45 -76.94 -73.93 3.87 11.50 H
iddie 1415.68 -65.86 -13 -52.86 -69.30 -68.83 2.88 8.00 \Y
2123.58 -71.72 -13 -58.72 -76.11 -76.72 3.25 10.40 \Y
2831.36 -69.73 -13 -56.73 -77.10 -75.21 3.87 11.50 \Y
1422.68 -67.21 -13 -54.21 -70.61 -70.25 2.91 8.10 H
2134.02 -69.97 -13 -56.97 -76.17 -74.98 3.28 10.44 H
. 2845.36 -68.78 -13 -55.78 -77.27 -74.34 3.89 11.60 H
rlighes! 1422.68 -66.14 -13 -53.14 -69.58 -69.08 2.91 8.00 Vv
2134.02 -71.89 -13 -58.89 -76.28 -76.86 3.28 10.40 \Y
2845.36 -69.92 -13 -56.92 -77.29 -75.38 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 17 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1409.18 -66.93 -13 -53.93 -70.33 -69.83 2.85 7.90 H
2113.77 -69.97 -13 -56.97 -76.17 -74.91 3.21 10.30 H
2818.36 -68.37 -13 -565.37 -76.86 -73.77 3.85 11.40 H
Lowest
1409.18 -65.79 -13 -52.79 -69.23 -68.69 2.85 7.90 \Y
2113.77 -71.79 -13 -58.79 -76.18 -76.73 3.21 10.30 \Y
2818.36 -69.40 -13 -56.40 -76.77 -74.80 3.85 11.40 \Y
1411.18 -65.86 -13 -52.86 -69.26 -68.83 2.88 8.00 H
2116.77 -69.89 -13 -56.89 -76.09 -74.89 3.25 10.40 H
. 2822.36 -68.34 -13 -55.34 -76.83 -73.82 3.87 11.50 H
iddie 1411.18 -64.85 -13 -51.85 -68.29 -67.82 2.88 8.00 \Y
2116.77 -71.64 -13 -58.64 -76.03 -76.64 3.25 10.40 \Y
2822.36 -69.57 -13 -56.57 -76.94 -75.05 3.87 11.50 \Y
1413.18 -66.95 -13 -53.95 -70.35 -69.99 2.91 8.10 H
2119.77 -70.03 -13 -57.03 -76.23 -75.04 3.28 10.44 H
. 2826.36 -68.44 -13 -55.44 -76.93 -74.00 3.89 11.60 H
rlighes! 1413.18 -64.90 -13 -51.90 -68.34 -67.84 2.91 8.00 \Y
2119.77 -71.58 -13 -58.58 -75.97 -76.55 3.28 10.40 \Y
2826.36 -69.49 -13 -56.49 -76.86 -74.95 3.89 11.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 1.4MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.14 -40.54 -13 -27.54 -54.81 -48.27 4.87 12.60 H
5550.21 -43.36 -13 -30.36 -59.96 -49.34 712 13.10 H
7400.28 -59.40 -13 -46.40 -79.38 -63.11 7.59 11.30 H
Lowest
3700.14 -60.48 -13 -47.48 -74.81 -68.21 4.87 12.6 \Y,
5550.21 -56.87 -13 -43.87 -73.4 -62.85 712 13.1 \Y
7400.28 -58.24 -13 -45.24 -77.88 -61.95 7.59 11.3 \Y
3763.74 -56.96 -13 -43.96 -70.58 -64.56 5 12.60 H
5645.61 -50.65 -13 -37.65 -67.25 -56.45 7.3 13.10 H
. 7527.48 -59.07 -13 -46.07 -79.05 -62.64 7.73 11.30 H
iddie 3763.74 -60.72 -13 -47.72 -75.05 -68.32 5 12.6 \Y,
5645.61 -57.62 -13 -44.62 -74.15 -63.42 7.3 13.1 \Y
7527.48 -59.21 -13 -46.21 -78.85 -62.78 7.73 11.3 \Y
3827.34 -49.30 -13 -36.30 -62.92 -56.54 5.36 12.60 H
5741.01 -51.76 -13 -38.76 -68.36 -57.34 7.52 13.10 H
. 7654.68 -59.03 -13 -46.03 -79.01 -62.48 7.85 11.30 H
righest 3827.34 -56.69 -13 -43.69 -71.02 -63.93 5.36 12.6 \%
5741.01 -58.92 -13 -45.92 -75.45 -64.50 7.52 13.1 \Y
7654.68 -58.75 -13 -45.75 -78.39 -62.20 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.3 -56.14 -13 -43.14 -69.76 -63.87 4.87 12.60 H
5550.45 -50.75 -13 -37.75 -67.35 -56.73 712 13.10 H
7400.6 -59.36 -13 -46.36 -79.34 -63.07 7.59 11.30 H
Lowest
3700.3 -60.45 -13 -47.45 -74.78 -68.18 4.87 12.6 \Y,
5550.45 -58.16 -13 -45.16 -74.69 -64.14 712 13.1 \Y
7400.6 -58.03 -13 -45.03 -77.67 -61.74 7.59 11.3 \Y
3762.3 -55.94 -13 -42.94 -69.56 -63.54 5 12.60 H
5643.45 -55.71 -13 -42.71 -72.31 -61.51 7.3 13.10 H
. 7524.6 -59.16 -13 -46.16 -79.14 -62.73 7.73 11.30 H
iddie 3762.3 -60.25 -13 -47.25 -74.58 -67.85 5 12.6 \Y,
5643.45 -58.49 -13 -45.49 -75.02 -64.29 7.3 13.1 \Y
7524.6 -58.26 -13 -45.26 -77.9 -61.83 7.73 11.3 \Y
3824.3 -54.36 -13 -41.36 -67.98 -61.60 5.36 12.60 H
5736.45 -50.61 -13 -37.61 -67.21 -56.19 7.52 13.10 H
. 7648.6 -58.98 -13 -45.98 -78.96 -62.43 7.85 11.30 H
righest 3824.3 -59.76 -13 -46.76 -74.09 -67.00 5.36 12.6 \Y,
5736.45 -57.10 -13 -44.10 -73.63 -62.68 7.52 13.1 \Y
7648.6 -59.21 -13 -46.21 -78.85 -62.66 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3700.5 -57.02 -13 -44.02 -70.64 -64.75 4.87 12.60 H
5550.75 -61.19 -13 -48.19 -77.79 -67.17 712 13.10 H
7401 -59.52 -13 -46.52 -79.50 -63.23 7.59 11.30 H
Lowest
3700.5 -61.13 -13 -48.13 -75.46 -68.86 4.87 12.6 \Y,
5550.75 -59.44 -13 -46.44 -75.97 -65.42 712 13.1 \Y
7401 -58.48 -13 -45.48 -78.12 -62.19 7.59 11.3 \Y
3760.5 -56.81 -13 -43.81 -70.43 -64.41 5 12.60 H
5640.75 -61.01 -13 -48.01 -77.61 -66.81 7.3 13.10 H
. 7521 -59.00 -13 -46.00 -78.98 -62.57 7.73 11.30 H
iddie 3760.5 -60.85 -13 -47.85 -75.18 -68.45 5 12.6 \Y,
5640.75 -59.67 -13 -46.67 -76.2 -65.47 7.3 13.1 \Y
7521 -58.69 -13 -45.69 -78.33 -62.26 7.73 11.3 \Y
3820.5 -54.86 -13 -41.86 -68.48 -62.10 5.36 12.60 H
5730.75 -60.89 -13 -47.89 -77.49 -66.47 7.52 13.10 H
7641 -58.63 -13 -45.63 -78.61 -62.08 7.85 11.30 H
Highest
3820.5 -59.53 -13 -46.53 -73.86 -66.77 5.36 12.6 \Y,
5730.75 -60.42 -13 -47.42 -76.95 -66.00 7.52 13.1 \Y
7641 -58.77 -13 -45.77 -78.41 -62.22 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3701 -54.57 -13 -41.57 -68.19 -62.30 4.87 12.60 H
5551.5 -60.03 -13 -47.03 -76.63 -66.01 712 13.10 H
7402 -59.50 -13 -46.50 -79.48 -63.21 7.59 11.30 H
Lowest
3701 -60.98 -13 -47.98 -75.31 -68.71 4.87 12.6 \Y,
5551.5 -60.03 -13 -47.03 -76.56 -66.01 712 13.1 \Y
7402 -58.66 -13 -45.66 -78.3 -62.37 7.59 11.3 \Y
3756 -56.47 -13 -43.47 -70.09 -64.07 5 12.60 H
5634 -61.56 -13 -48.56 -78.16 -67.36 7.3 13.10 H
. 7512 -59.30 -13 -46.30 -79.28 -62.87 7.73 11.30 H
iddie 3756 -59.06 -13 -46.06 -73.39 -66.66 5 12.6 \Y,
5634 -59.93 -13 -46.93 -76.46 -65.73 7.3 13.1 \Y
7512 -58.76 -13 -45.76 -78.4 -62.33 7.73 11.3 \Y
3811 -56.11 -13 -43.11 -69.73 -63.35 5.36 12.60 H
5716.5 -62.18 -13 -49.18 -78.78 -67.76 7.52 13.10 H
7622 -59.19 -13 -46.19 -79.17 -62.64 7.85 11.30 H
Highest
3811 -55.53 -13 -42.53 -69.86 -62.77 5.36 12.6 \Y,
5716.5 -60.91 -13 -47.91 -77.44 -66.49 7.52 13.1 \Y
7622 -59.66 -13 -46.66 -79.3 -63.11 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3701.5 -57.54 -13 -44.54 -71.16 -65.27 4.87 12.60 H
5552.25 -55.34 -13 -42.34 -71.94 -61.32 712 13.10 H
7403 -59.34 -13 -46.34 -79.32 -63.05 7.59 11.30 H
Lowest
3701.5 -61.47 -13 -48.47 -75.8 -69.20 4.87 12.6 \Y,
5552.25 -60.35 -13 -47.35 -76.88 -66.33 712 13.1 \Y
7403 -58.44 -13 -45.44 -78.08 -62.15 7.59 11.3 \Y
3751.5 -44.98 -13 -31.98 -58.60 -52.58 5 12.60 H
5627.25 -42.01 -13 -29.01 -58.61 -47.81 7.3 13.10 H
. 7503 -59.51 -13 -46.51 -79.49 -63.08 7.73 11.30 H
iddie 3751.5 -563.17 -13 -40.17 -67.5 -60.77 5 12.6 \Y,
5627.25 -54.38 -13 -41.38 -70.91 -60.18 7.3 13.1 \Y
7503 -59.81 -13 -46.81 -79.45 -63.38 7.73 11.3 \Y
3801.5 -55.01 -13 -42.01 -68.63 -62.25 5.36 12.60 H
5702.25 -51.34 -13 -38.34 -67.94 -56.92 7.52 13.10 H
7603 -59.32 -13 -46.32 -79.30 -62.77 7.85 11.30 H
Highest
3801.5 -58.53 -13 -45.53 -72.86 -65.77 5.36 12.6 \Y,
5702.25 -59.84 -13 -46.84 -76.37 -65.42 7.52 13.1 \Y
7603 -59.57 -13 -46.57 -79.21 -63.02 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 25/ 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -50.57 -13 -37.57 -64.19 -58.30 4.87 12.60 H
5553 -40.60 -13 -27.60 -57.20 -46.58 712 13.10 H
7404 -59.20 -13 -46.20 -79.18 -62.91 7.59 11.30 H
Lowest
3702 -56.04 -13 -43.04 -70.37 -63.77 4.87 12.6 \Y,
5553 -53.89 -13 -40.89 -70.42 -59.87 712 13.1 \Y
7404 -59.05 -13 -46.05 -78.69 -62.76 7.59 11.3 \Y
3747 -54.26 -13 -41.26 -67.88 -61.86 5 12.60 H
5620.5 -53.05 -13 -40.05 -69.65 -58.85 7.3 13.10 H
. 7494 -59.35 -13 -46.35 -79.33 -62.92 7.73 11.30 H
iddie 3747 -60.74 -13 -47.74 -75.07 -68.34 5 12.6 \Y,
5620.5 -59.99 -13 -46.99 -76.52 -65.79 7.3 13.1 \Y
7494 -59.36 -13 -46.36 -79 -62.93 7.73 11.3 \Y
3792 -40.30 -13 -27.30 -53.92 -47.54 5.36 12.60 H
5688 -40.63 -13 -27.63 -57.23 -46.21 7.52 13.10 H
7584 -59.40 -13 -46.40 -79.38 -62.85 7.85 11.30 H
Highest
3792 -59.28 -13 -46.28 -73.61 -66.52 5.36 12.6 \Y,
5688 -51.26 -13 -38.26 -67.79 -56.84 7.52 13.1 \Y
7584 -59.74 -13 -46.74 -79.38 -63.19 7.85 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 26 / 1.4MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.14 -73.88 -13 -60.88 -75.59 -78.37 2.76 9.40 H
2472.21 -71.16 -13 -58.16 -77.22 -77.16 2.45 10.60 H
3296.28 -69.53 -13 -56.53 -77.53 -75.40 4.58 12.60 H
rowest 1648.14 -75.59 -13 -62.59 -75.59 -80.08 2.76 9.40 \Y
2472.21 -71.19 -13 -58.19 -77.14 -77.19 2.45 10.60 \Y
3296.28 -69.34 -13 -56.34 -77.37 -75.21 4.58 12.60 \Y
1661.74 -73.40 -13 -60.40 -75.11 -77.77 2.88 9.40 H
2492 .61 -71.03 -13 -58.03 -77.09 -76.98 25 10.60 H
. 3323.48 -69.40 -13 -56.40 -77.40 -75.22 4.63 12.60 H
iddie 1661.74 -73.25 -13 -60.25 -75.09 -77.62 2.88 9.40 \Y,
2492 .61 -71.10 -13 -58.10 -77.05 -77.05 2.50 10.60 \Y
3323.48 -69.21 -13 -56.21 -77.24 -75.03 4.63 12.60 \Y
1695.34 -73.48 -13 -60.48 -75.19 -77.81 2.92 9.40 H
2543.01 -71.57 -13 -58.57 -77.63 -77.39 2.63 10.60 H
. 3390.68 -69.45 -13 -56.45 -77.45 -75.16 4.74 12.60 H
righest 1695.34 -73.26 -13 -60.26 -75.10 -77.59 2.92 9.40 \Y,
2543.01 -71.63 -13 -58.63 -77.58 -77.45 2.63 10.60 \Y
3390.68 -69.51 -13 -56.51 -77.54 -75.22 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 26 / 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.3 -73.82 -13 -60.82 -75.53 -78.31 2.76 9.40 H
2472.45 -70.76 -13 -57.76 -76.82 -76.76 2.45 10.60 H
3296.6 -69.49 -13 -56.49 -77.49 -75.36 4.58 12.60 H
Lowest
1648.3 -73.71 -13 -60.71 -75.55 -78.20 2.76 9.40 \Y,
2472.45 -71.23 -13 -58.23 -77.18 -77.23 2.45 10.60 \Y
3296.6 -69.37 -13 -56.37 -77.40 -75.24 4.58 12.60 \Y
1660.3 -73.20 -13 -60.20 -74.91 -77.57 2.88 9.40 H
2490.45 -70.74 -13 -57.74 -76.80 -76.69 25 10.60 H
. 3320.6 -69.43 -13 -56.43 -77.43 -75.25 4.63 12.60 H
iddie 1660.3 -73.27 -13 -60.27 -75.11 -77.64 2.88 9.40 \Y,
2490.45 -76.77 -13 -63.77 -76.77 -82.72 2.50 10.60 \Y
3320.6 -69.39 -13 -56.39 -77.42 -75.21 4.63 12.60 \Y
1692.3 -73.03 -13 -60.03 -74.74 -77.36 2.92 9.40 H
2538.45 -71.02 -13 -58.02 -77.08 -76.84 2.63 10.60 H
. 3384.6 -69.47 -13 -56.47 -77.47 -75.18 4.74 12.60 H
righest 1692.3 -72.89 -13 -59.89 -74.73 -77.22 2.92 9.40 \Y,
2538.45 -71.19 -13 -58.19 -77.14 -77.01 2.63 10.60 \Y
3384.6 -69.39 -13 -56.39 -77.42 -75.10 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 26 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.5 -73.64 -13 -60.64 -75.35 -78.13 2.76 9.40 H
2472.75 -70.41 -13 -57.41 -76.47 -76.41 2.45 10.60 H
3297 -69.45 -13 -56.45 -77.45 -75.32 4.58 12.60 H
Lowest
1648.5 -73.77 -13 -60.77 -75.61 -78.26 2.76 9.40 \Y,
2472.75 -71.12 -13 -58.12 -77.07 -77.12 2.45 10.60 \Y
3297 -69.54 -13 -56.54 -77.57 -75.41 4.58 12.60 \Y
1637.22 -73.58 -13 -60.58 -75.29 -77.95 2.88 9.40 H
2455.83 -70.67 -13 -57.67 -76.73 -76.62 25 10.60 H
. 3274.44 -69.41 -13 -56.41 -77.41 -75.23 4.63 12.60 H
iddie 1637.22 -73.36 -13 -60.36 -75.20 -77.73 2.88 9.40 \Y,
2455.83 -70.96 -13 -57.96 -76.91 -76.91 2.50 10.60 \Y
3274.44 -69.27 -13 -56.27 -77.30 -75.09 4.63 12.60 \Y
1688.5 -73.21 -13 -60.21 -74.92 -77.54 2.92 9.40 H
2532.75 -71.09 -13 -58.09 -77.15 -76.91 2.63 10.60 H
3377 -69.45 -13 -56.45 -77.45 -75.16 4.74 12.60 H
Highest
1688.5 -73.17 -13 -60.17 -75.01 -77.50 2.92 9.40 \Y,
2532.75 -71.24 -13 -58.24 -77.19 -77.06 2.63 10.60 \Y
3377 -69.32 -13 -56.32 -77.35 -75.03 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 26 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649 -73.61 -13 -60.61 -75.32 -78.10 2.76 9.40 H
2473.5 -70.69 -13 -57.69 -76.75 -76.69 2.45 10.60 H
3298 -69.29 -13 -56.29 -77.29 -75.16 4.58 12.60 H
Lowest
1649 -73.62 -13 -60.62 -75.46 -78.11 2.76 9.40 \Y,
2473.5 -70.85 -13 -57.85 -76.80 -76.85 2.45 10.60 \Y
3298 -69.36 -13 -56.36 -77.39 -75.23 4.58 12.60 \Y
1654 -73.30 -13 -60.30 -75.01 -77.67 2.88 9.40 H
2481 -70.81 -13 -57.81 -76.87 -76.76 2.50 10.60 H
. 3308 -69.19 -13 -56.19 -77.19 -75.01 4.63 12.60 H
iddie 1654 -73.23 -13 -60.23 -75.07 -77.60 2.88 9.40 \Y,
2481 -76.93 -13 -63.93 -76.93 -82.88 2.50 10.60 \Y
3308 -69.09 -13 -56.09 -77.12 -74.91 4.63 12.60 \Y
1679 -73.38 -13 -60.38 -75.09 -77.71 2.92 9.40 H
2518.5 -70.90 -13 -57.90 -76.96 -76.72 2.63 10.60 H
. 3358 -69.34 -13 -56.34 -77.34 -75.05 4.74 12.60 H
rlighes! 1679 -73.24 -13 -60.24 -75.08 -77.57 2.92 9.40 \Y,
2518.5 -70.91 -13 -57.91 -76.86 -76.73 2.63 10.60 \Y
3358 -69.18 -13 -56.18 -77.21 -74.89 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 26 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( :;:1 ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649.5 -73.79 -13 -60.79 -75.50 -78.28 2.76 9.40 H
2474.25 -70.91 -13 -57.91 -76.97 -76.91 2.45 10.60 H
3299 -69.47 -13 -56.47 -77.50 -75.34 4.58 12.60 H
Lowest
1649.5 -73.68 -13 -60.68 -75.52 -78.17 2.76 9.40 \Y,
2474.25 -71.14 -13 -58.14 -77.09 -77.14 2.45 10.60 \Y
3299 -69.43 -13 -56.43 -77.46 -75.30 4.58 12.60 \Y
1649.5 -73.28 -13 -60.28 -74.99 -77.65 2.88 9.40 H
2474.25 -70.83 -13 -57.83 -76.89 -76.78 25 10.60 H
. 3299 -69.39 -13 -56.39 -77.39 -75.21 4.63 12.60 H
iddie 1649.5 -73.00 -13 -60.00 -74.84 -77.37 2.88 9.40 \Y,
2474.25 -76.92 -13 -63.92 -76.92 -82.87 2.50 10.60 \Y
3299 -69.31 -13 -56.31 -77.34 -75.13 4.63 12.60 \Y
1669.5 -73.44 -13 -60.44 -75.15 -77.77 2.92 9.40 H
2504.25 -71.11 -13 -58.11 =777 -76.93 2.63 10.60 H
. 3339 -69.35 -13 -56.35 -77.35 -75.06 4.74 12.60 H
righest 1669.5 -72.97 -13 -59.97 -74.81 -77.30 2.92 9.40 \Y,
2504.25 -71.19 -13 -58.19 -77.14 -77.01 2.63 10.60 \Y
3339 -69.40 -13 -56.40 -77.43 -75.11 4.74 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 38 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5140.5 -57.07 -25 -32.07 -74.14 -63.90 6.19 13.02 H
7710.8 -55.91 -25 -30.91 -76.78 -59.47 7.70 11.26 H
10281.0 -49.34 -25 -24.34 -75.44 -53.00 8.39 12.05 H
rowest 5140.5 -59.92 -25 -34.92 -76.66 -66.75 6.19 13.02 \Y,
7710.8 -57.31 -25 -32.31 -77.85 -60.87 7.70 11.26 \Y
10281.0 -53.67 -25 -28.67 -77.96 -57.33 8.39 12.05 \Y
5185.5 -56.98 -25 -31.98 -74.05 -63.83 6.25 13.10 H
7778.3 -56.22 -25 -31.22 -77.09 -59.79 7.73 11.30 H
. 10371.0 -50.23 -25 -25.23 -76.33 -53.89 8.44 12.10 H
iddie 5185.5 -61.58 -25 -36.58 -78.32 | -68.4256 6.25 13.10 \Y,
7778.3 -57.19 -25 -32.19 -77.73 | -60.7556 7.73 11.30 \Y
10371.0 -53.62 -25 -28.62 -77.91 -57.2756 8.44 12.10 \Y
5230.5 -57.01 -25 -32.01 -74.08 -63.93 6.30 13.22 H
7845.8 -56.22 -25 -31.22 -77.09 -59.76 7.79 11.33 H
. 10461.0 -47.89 -25 -22.89 -73.99 -51.56 8.51 12.18 H
rlighes! 10461.0 -61.49 -25 -36.49 -78.23 -68.41 6.30 13.22 \Y,
7845.8 -55.80 -25 -30.80 -76.34 -59.34 7.79 11.33 \Y
10461.0 -52.90 -25 -27.90 -77.19 -56.57 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 38 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5141.0 -57.47 -25 -32.47 -74.54 -64.30 6.19 13.02 H
7711.5 -56.21 -25 -31.21 -77.08 -59.77 7.70 11.26 H
10282.0 -47.82 -25 -22.82 -73.92 -51.48 8.39 12.05 H
Lowest
5141.0 -60.13 -25 -35.13 -76.87 -66.96 6.19 13.02 \Y,
7711.5 -55.74 -25 -30.74 -76.28 -59.30 7.70 11.26 \Y
10282.0 -52.52 -25 -27.52 -76.81 -56.18 8.39 12.05 \Y
5181.0 -58.31 -25 -33.31 -75.38 -65.16 6.25 13.10 H
7771.5 -55.69 -25 -30.69 -76.56 -59.26 7.73 11.30 H
. 10362.0 -47.71 -25 -22.71 -73.81 -51.37 8.44 12.10 H
iddie 5181.0 -60.51 -25 -35.51 -77.25 | -67.3556 6.25 13.10 \Y,
7771.5 -53.36 -25 -28.36 -73.9 -56.9256 7.73 11.30 \Y
10362.0 -52.94 -25 -27.94 -77.23 | -56.5956 8.44 12.10 \Y
5221.0 -57.73 -25 -32.73 -74.80 -64.65 6.30 13.22 H
7831.5 -55.97 -25 -30.97 -76.84 -59.51 7.79 11.33 H
. 10442.0 -48.79 -25 -23.79 -74.89 -52.46 8.51 12.18 H
rlighes! 5221.0 -61.49 -25 -36.49 -78.23 -68.41 6.30 13.22 \Y,
7831.5 -56.17 -25 -31.17 -76.71 -59.71 7.79 11.33 \Y
10442.0 -52.56 -25 -27.56 -76.85 -56.23 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 38 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5141.5 -59.07 -25 -34.07 -76.14 -65.90 6.19 13.02 H
7712.3 -57.05 -25 -32.05 -77.92 -60.61 7.70 11.26 H
10283.0 -50.20 -25 -25.20 -76.30 -53.86 8.39 12.05 H
rowest 5141.5 -60.13 -25 -35.13 -76.87 -66.96 6.19 13.02 \Y,
7712.3 -57.08 -25 -32.08 -77.62 -60.64 7.70 11.26 \Y
10283.0 -53.41 -25 -28.41 -77.7 -57.07 8.39 12.05 \Y
5176.5 -59.59 -25 -34.59 -76.66 -66.44 6.25 13.10 H
7764.8 -56.74 -25 -31.74 -77.61 -60.31 7.73 11.30 H
. 10353.0 -51.99 -25 -26.99 -78.09 -55.65 8.44 12.10 H
iddie 5176.5 -62.61 -25 -37.61 -79.35 -69.46 6.25 13.10 \Y,
7764.8 -57.32 -25 -32.32 -77.86 -60.89 7.73 11.30 \Y
10353.0 -53.90 -25 -28.90 -78.19 -57.56 8.44 12.10 \Y
5211.5 -59.98 -25 -34.98 -77.05 -66.90 6.30 13.22 H
7817.3 -55.50 -25 -30.50 -76.37 -59.04 7.79 11.33 H
. 10423.0 -50.74 -25 -25.74 -76.84 -54.41 8.51 12.18 H
righest 5211.5 -60.55 -25 -35.55 -77.29 -67.47 6.30 13.22 \Y,
7817.3 -56.42 -25 -31.42 -76.96 -59.96 7.79 11.33 \Y
10423.0 -53.96 -25 -28.96 -78.25 -57.63 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 38 / 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5142.0 -59.61 -25 -34.61 -76.68 -66.44 6.19 13.02 H
7713.0 -56.71 -25 -31.71 -77.58 -60.27 7.70 11.26 H
10284.0 -50.90 -25 -25.90 -77.00 -54.56 8.39 12.05 H
rowest 5142.0 -61.60 -25 -36.60 -78.34 -68.43 6.19 13.02 \Y,
7713.0 -57.61 -25 -32.61 -78.15 -61.17 7.70 11.26 \Y
10284.0 -52.99 -25 -27.99 -77.28 -56.65 8.39 12.05 \Y
5172.0 -59.26 -25 -34.26 -76.33 -66.11 6.25 13.10 H
7758.0 -56.84 -25 -31.84 -77.71 -60.41 7.73 11.30 H
. 10344.0 -50.86 -25 -25.86 -76.96 -54.52 8.44 12.10 H
iddie 5172.0 -62.19 -25 -37.19 -78.93 | -69.0356 6.25 13.10 \Y
7758.0 -57.46 -25 -32.46 -78 -61.0256 7.73 11.30 \Y
10344.0 -55.53 -25 -30.53 -79.82 | -59.1856 8.44 12.10 \Y
5202.0 -59.28 -25 -34.28 -76.35 -66.20 6.30 13.22 H
7803.0 -56.43 -25 -31.43 -77.30 -59.97 7.79 11.33 H
. 10404.0 -51.81 -25 -26.81 -77.91 -55.48 8.51 12.18 H
rlighes! 5202.0 -61.71 -25 -36.71 -78.45 -68.63 6.30 13.22 \Y,
7803.0 -55.55 -25 -30.55 -76.09 -59.09 7.79 11.33 \Y
10404.0 -54.86 -25 -29.86 -79.15 -58.53 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 41/ 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
4992.5 -46.80 -25 -21.80 -63.87 -53.63 6.19 13.02 H
7488.8 -55.40 -25 -30.40 -76.27 -58.96 7.70 11.26 H
9985.0 -48.12 -25 -23.12 -74.22 -51.78 8.39 12.05 H
12481.3 -43.92 -25 -18.92 -72.94 -48.63 8.93 13.64 H
14977.50 | -48.09 -25 -23.09 -77.55 -52.89 9.23 14.03 H
rowest 4992.5 -55.20 -25 -30.20 -71.94 -62.03 6.19 13.02 \Y
7488.8 -56.61 -25 -31.61 -77.15 -60.17 7.70 11.26 \Y,
9985.0 -51.99 -25 -26.99 -76.28 -55.65 8.39 12.05 \Y,
12481.3 -49.29 -25 -24.29 -78.45 -54.00 8.93 13.64 \Y
14977.50 | -48.41 -25 -23.41 -78.03 -53.21 9.23 14.03 \Y
5181.5 -50.47 -25 -25.47 -67.54 -57.32 6.25 13.10 H
7772.3 -54.11 -25 -29.11 -74.98 -57.68 7.73 11.30 H
10363.0 -50.91 -25 -25.91 -77.01 -54.57 8.44 12.10 H
12953.8 -48.17 -25 -23.17 -77.19 -52.79 8.98 13.60 H
. 15544.50 | -42.29 -25 -17.29 -71.75 -47.10 9.27 14.08 H
idde 5181.5 -57.80 -25 -32.80 -74.54 -64.65 6.25 13.10 \Y
7772.3 -55.81 -25 -30.81 -76.35 -59.38 7.73 11.30 \Y
10363.0 -50.84 -25 -25.84 -75.13 -54.50 8.44 12.10 \%
12953.8 -49.35 -25 -24.35 -78.51 -53.97 8.98 13.60 \Y
15544.50 | -42.27 -25 -17.27 -71.89 -47.08 9.27 14.08 \Y
5370.5 -53.05 -25 -28.05 -70.12 -59.97 6.30 13.22 H
8055.8 -51.38 -25 -26.38 -72.25 -54.92 7.79 11.33 H
10741.0 -48.89 -25 -23.89 -74.99 -52.56 8.51 12.18 H
13426.3 -49.73 -25 -24.73 -78.75 -54.41 8.99 13.67 H
_ 16111.50 | -43.82 -25 -18.82 -73.28 -48.63 9.29 14.10 H
righest 5370.5 -55.83 -25 -30.83 -72.57 -62.75 6.30 13.22 \Y
8055.8 -51.91 -25 -26.91 -72.45 -55.45 7.79 11.33 V
10741.0 -51.65 -25 -26.65 -75.94 -556.32 8.51 12.18 V
13426.3 -50.15 -25 -25.15 -79.31 -54.83 8.99 13.67 \Y
16111.50 | -42.40 -25 -17.40 -72.02 -47.21 9.29 14.10 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 41/ 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
4993.0 -47.27 -25 -22.27 -64.34 -54.10 6.19 13.02 H
7489.5 -55.01 -25 -30.01 -75.88 -58.57 7.70 11.26 H
9986.0 -45.69 -25 -20.69 -71.79 -49.35 8.39 12.05 H
12482.5 -42.37 -25 -17.37 -71.39 -47.08 8.93 13.64 H
14979.00 | -49.03 -25 -24.03 -78.49 -53.83 9.23 14.03 H
rowest 4993.0 -55.27 -25 -30.27 -72.01 -62.10 6.19 13.02 \Y
7489.5 -54.71 -25 -29.71 -75.25 -58.27 7.70 11.26 \Y,
9986.0 -51.57 -25 -26.57 -75.86 -55.23 8.39 12.05 \Y,
12482.5 -48.48 -25 -23.48 -77.64 -53.19 8.93 13.64 \Y
14979.00 | -46.29 -25 -21.29 -75.91 -51.09 9.23 14.03 \Y
5177.0 -51.86 -25 -26.86 -68.93 -58.71 6.25 13.10 H
7765.5 -53.33 -25 -28.33 -74.20 -56.90 7.73 11.30 H
10354.0 -47.71 -25 -22.71 -73.81 -51.37 8.44 12.10 H
12942.5 -48.42 -25 -23.42 -77.44 -53.04 8.98 13.60 H
. 15531.00 | -43.80 -25 -18.80 -73.26 -48.61 9.27 14.08 H
idde 5177.0 -56.50 -25 -31.50 -73.24 -63.35 6.25 13.10 \Y
7765.5 -56.51 -25 -31.51 -77.05 -60.08 7.73 11.30 \Y,
10354.0 -50.19 -25 -25.19 -74.48 -53.85 8.44 12.10 \%
12942.5 -49.91 -25 -24.91 -79.07 -54.53 8.98 13.60 \Y
15531.00 | -39.93 -25 -14.93 -69.55 -44.74 9.27 14.08 \Y
5361.0 -54.38 -25 -29.38 -71.45 -61.30 6.30 13.22 H
8041.5 -52.63 -25 -27.63 -73.50 -56.17 7.79 11.33 H
10722.0 -49.59 -25 -24.59 -75.69 -53.26 8.51 12.18 H
13402.5 -50.24 -25 -25.24 -79.26 -54.92 8.99 13.67 H
_ 16083.00 | -44.22 -25 -19.22 -73.68 -49.03 9.29 14.10 H
righest 5361.0 -56.23 -25 -31.23 -72.97 -63.15 6.30 13.22 \Y
8041.5 -52.17 -25 -27.17 -72.71 -55.71 7.79 11.33 V
10722.0 -52.32 -25 -27.32 -76.61 -55.99 8.51 12.18 V
13402.5 -50.05 -25 -25.05 -79.21 -54.73 8.99 13.67 \Y
16083.00 | -46.05 -25 -21.05 -75.67 -50.86 9.29 14.10 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 41/ 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
4993.5 -53.87 -25 -28.87 -70.94 -60.70 6.19 13.02 H
7490.3 -56.89 -25 -31.89 -77.76 -60.45 7.70 11.26 H
9987.0 -47.69 -25 -22.69 -73.79 -51.35 8.39 12.05 H
12483.8 -46.72 -25 -21.72 -75.74 -51.43 8.93 13.64 H
14980.50 | -50.00 -25 -25.00 -79.46 -54.80 9.23 14.03 H
rowest 4993.5 -58.82 -25 -33.82 -75.56 -65.65 6.19 13.02 \Y
7490.3 -57.37 -25 -32.37 -77.91 -60.93 7.70 11.26 \Y,
9987.0 -556.57 -25 -30.57 -79.86 -59.23 8.39 12.05 \Y,
12483.8 -49.82 -25 -24.82 -78.98 -54.53 8.93 13.64 \Y
14980.50 | -49.80 -25 -24.80 -79.42 -54.60 9.23 14.03 \Y
5172.5 -54.50 -25 -29.50 -71.57 -61.35 6.25 13.10 H
7758.8 -55.34 -25 -30.34 -76.21 -58.91 7.73 11.30 H
10345.0 -51.10 -25 -26.10 -77.20 -54.76 8.44 12.10 H
12931.3 -49.08 -25 -24.08 -78.10 -53.70 8.98 13.60 H
. 15517.50 | -46.78 -25 -21.78 -76.24 -51.59 9.27 14.08 H
idde 5172.5 -60.79 -25 -35.79 -77.53 -67.64 6.25 13.10 \Y
7758.8 -56.05 -25 -31.05 -76.59 -59.62 7.73 11.30 \Y,
10345.0 -53.36 -25 -28.36 -77.65 -57.02 8.44 12.10 \%
12931.3 -50.65 -25 -25.65 -79.81 -55.27 8.98 13.60 \Y
15517.50 | -46.81 -25 -21.81 -76.43 -51.62 9.27 14.08 \Y
5351.5 -55.30 -25 -30.30 -72.37 -62.22 6.30 13.22 H
8027.3 -52.65 -25 -27.65 -73.52 -56.19 7.79 11.33 H
10703.0 -50.73 -25 -25.73 -76.83 -54.40 8.51 12.18 H
13378.8 -51.05 -25 -26.05 -80.07 -55.73 8.99 13.67 H
_ 16054.50 | -44.18 -25 -19.18 -73.64 -48.99 9.29 14.10 H
righest 5351.5 -58.13 -25 -33.13 -74.87 -65.05 6.30 13.22 \Y
8027.3 -51.82 -25 -26.82 -72.36 -55.36 7.79 11.33 V
10703.0 -54.72 -25 -29.72 -79.01 -58.39 8.51 12.18 V
13378.8 -50.67 -25 -25.67 -79.83 -55.35 8.99 13.67 \Y
16054.50 | -45.40 -25 -20.40 -75.02 -50.21 9.29 14.10 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 41 /20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
4994.0 -56.39 -25 -31.39 -73.46 -63.22 6.19 13.02 H
7491.0 -57.32 -25 -32.32 -78.19 -60.88 7.70 11.26 H
9988.0 -49.32 -25 -24.32 -75.42 -52.98 8.39 12.05 H
12485.0 -47.79 -25 -22.79 -76.81 -52.50 8.93 13.64 H
14982.00 | -49.89 -25 -24.89 -79.35 -54.69 9.23 14.03 H
rowest 4994.0 -56.52 -25 -31.52 -73.26 -63.35 6.19 13.02 \Y
7491.0 -57.13 -25 -32.13 -77.67 -60.69 7.70 11.26 \Y,
9988.0 -54.44 -25 -29.44 -78.73 -58.10 8.39 12.05 \Y,
12485.0 -50.00 -25 -25.00 -79.16 -54.71 8.93 13.64 \Y
14982.00 | -49.70 -25 -24.70 -79.32 -54.50 9.23 14.03 \Y
5168.0 -55.24 -25 -30.24 -72.31 -62.09 6.25 13.10 H
7752.0 -55.37 -25 -30.37 -76.24 -58.94 7.73 11.30 H
10336.0 -51.01 -25 -26.01 -77.11 -54.67 8.44 12.10 H
12920.0 -49.08 -25 -24.08 -78.10 -53.70 8.98 13.60 H
. 15504.00 | -47.52 -25 -22.52 -76.98 -52.33 9.27 14.08 H
idde 5168.0 -60.50 -25 -35.50 -77.24 -67.35 6.25 13.10 \Y
7752.0 -56.61 -25 -31.61 -77.15 -60.18 7.73 11.30 \Y,
10336.0 -63.72 -25 -28.72 -78.01 -57.38 8.44 12.10 \%
12920.0 -49.97 -25 -24.97 -79.13 -54.59 8.98 13.60 \Y
15504.00 | -44.35 -25 -19.35 -73.97 -49.16 9.27 14.08 \Y
5342.0 -54.59 -25 -29.59 -71.66 -61.51 6.30 13.22 H
8013.0 -52.08 -25 -27.08 -72.95 -55.62 7.79 11.33 H
10684.0 -50.13 -25 -25.13 -76.23 -53.80 8.51 12.18 H
13355.0 -50.69 -25 -25.69 -79.71 -55.37 8.99 13.67 H
_ 16026.00 | -48.34 -25 -23.34 -77.80 -53.15 9.29 14.10 H
righest 5342.0 -55.97 -25 -30.97 -72.71 -62.89 6.30 13.22 \Y
8013.0 -54.13 -25 -29.13 -74.67 -57.67 7.79 11.33 V
10684.0 -54.42 -25 -29.42 -78.71 -58.09 8.51 12.18 V
13355.0 -50.64 -25 -25.64 -79.80 -55.32 8.99 13.67 \Y
16026.00 | -49.88 -25 -24.88 -79.50 -54.69 9.29 14.10 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/20M+20M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5031.8 -60.50 -25 -35.50 -77.57 -67.33 6.19 13.02 H

7547.7 -54.58 -25 -29.58 -75.45 -58.14 7.70 11.26 H

10063.6 -54.27 -25 -29.27 -80.37 -57.93 8.39 12.05 H

rowest 5031.8 -54.59 -25 -29.59 -71.33 -61.42 6.19 13.02 \Y,
7547.7 -57.09 -25 -32.09 -77.63 -60.65 7.70 11.26 \Y

10063.6 -51.66 -25 -26.66 -75.95 -55.32 8.39 12.05 \Y

5186.0 -59.50 -25 -34.50 -76.57 -66.35 6.25 13.10 H

7779.0 -54.24 -25 -29.24 -75.11 -57.81 7.73 11.30 H

. 10372.0 -52.68 -25 -27.68 -78.78 -56.34 8.44 12.10 H
iddie 5186.0 -54.77 -25 -29.77 -71.51 -61.62 6.25 13.10 \Y,
7779.0 -54.79 -25 -29.79 -75.33 -58.36 7.73 11.30 \Y

10372.0 -53.07 -25 -28.07 -77.36 -56.73 8.44 12.10 \Y

5340.0 -60.97 -25 -35.97 -78.04 -67.89 6.30 13.22 H

8010.3 -52.24 -25 -27.24 -73.11 -55.78 7.79 11.33 H

. 10680.4 -52.08 -25 -27.08 -78.18 -55.75 8.51 12.18 H
righest 5340.0 -57.30 -25 -32.30 -74.04 -64.22 6.30 13.22 \%
8010.3 -54.38 -25 -29.38 -74.92 -57.92 7.79 11.33 \Y

10680.4 -52.73 -25 -27.73 -77.02 -56.40 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/20M+15M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5029.1 -60.40 -25 -35.40 -77.47 -67.23 6.19 13.02 H

7543.7 -54.45 -25 -29.45 -75.32 -58.01 7.70 11.26 H

10058.2 -52.96 -25 -27.96 -79.06 -56.62 8.39 12.05 H

rowest 5029.1 -54.16 -25 -29.16 -70.9 -60.99 6.19 13.02 \Y,
7543.7 -56.63 -25 -31.63 =777 -60.19 7.70 11.26 \Y

10058.2 -49.49 -25 -24.49 -73.78 -53.15 8.39 12.05 \Y

5188.3 -59.87 -25 -34.87 -76.94 -66.72 6.25 13.10 H

7782.5 -54.70 -25 -29.70 -75.57 -58.27 7.73 11.30 H

. 10376.6 -52.26 -25 -27.26 -78.36 -55.92 8.44 12.10 H
iddie 5188.3 -57.58 -25 -32.58 -74.32 -64.43 6.25 13.10 \Y,
7782.5 -55.57 -25 -30.57 -76.11 -59.14 7.73 11.30 \Y

10376.6 -51.42 -25 -26.42 -75.71 -55.08 8.44 12.10 \Y

5347.3 -60.02 -25 -35.02 -77.09 -66.94 6.30 13.22 H

8021.0 -51.56 -25 -26.56 -72.43 -55.10 7.79 11.33 H

. 10694.6 -563.07 -25 -28.07 -79.17 -56.74 8.51 12.18 H
righest 5347.3 -58.22 -25 -33.22 -74.96 -65.14 6.30 13.22 \Y,
8021.0 -53.63 -25 -28.63 -74.17 -57.17 7.79 11.33 \Y

10694.6 -54.80 -25 -29.80 -79.09 -58.47 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/ 15M+20M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5024.7 -59.79 -25 -34.79 -76.86 -66.62 6.19 13.02 H

75371 -53.09 -25 -28.09 -73.96 -56.65 7.70 11.26 H

10049.4 -47.07 -25 -22.07 -73.17 -50.73 8.39 12.05 H

rowest 5024.7 -52.84 -25 -27.84 -69.58 -59.67 6.19 13.02 \Y,
75371 -53.87 -25 -28.87 -74.41 -57.43 7.70 11.26 \Y

10049.4 -48.60 -25 -23.60 -72.89 -52.26 8.39 12.05 \Y

5183.7 -59.39 -25 -34.39 -76.46 -66.24 6.25 13.10 H

7775.6 -53.73 -25 -28.73 -74.60 -57.30 7.73 11.30 H

. 10367.4 -52.78 -25 -27.78 -78.88 -56.44 8.44 12.10 H
iddie 5183.7 -55.54 -25 -30.54 -72.28 -62.39 6.25 13.10 \Y,
7775.6 -54.68 -25 -29.68 -75.22 -58.25 7.73 11.30 \Y

10367.4 -52.89 -25 -27.89 -77.18 -56.55 8.44 12.10 \Y

5342.9 -59.53 -25 -34.53 -76.60 -66.45 6.30 13.22 H

8014 .4 -51.84 -25 -26.84 -72.71 -55.38 7.79 11.33 H

. 10674.0 -53.68 -25 -28.68 -79.78 -57.35 8.51 12.18 H
righest 5342.9 -58.21 -25 -33.21 -74.95 -65.13 6.30 13.22 \Y,
8014.4 -53.19 -25 -28.19 -73.73 -56.73 7.79 11.33 \Y

10674.0 -51.85 -25 -26.85 -76.14 -55.52 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/ 15M+15M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5022.0 -58.90 -25 -33.90 -75.97 -65.73 6.19 13.02 H

7533.0 -55.31 -25 -30.31 -76.18 -58.87 7.70 11.26 H

10044.0 -53.53 -25 -28.53 -79.63 -57.19 8.39 12.05 H

rowest 5022.0 -53.06 -25 -28.06 -69.8 -59.89 6.19 13.02 \Y,
7533.0 -55.83 -25 -30.83 -76.37 -59.39 7.70 11.26 \Y

10044.0 -49.67 -25 -24.67 -73.96 -53.33 8.39 12.05 \Y

5186.0 -58.34 -25 -33.34 -75.41 -65.19 6.25 13.10 H

7779.0 -54.89 -25 -29.89 -75.76 -58.46 7.73 11.30 H

. 10372.0 -52.52 -25 -27.52 -78.62 -56.18 8.44 12.10 H
iddie 5186.0 -55.19 -25 -30.19 -71.93 | -62.0356 6.25 13.10 \Y,
7779.0 -54.86 -25 -29.86 -75.4 -58.4256 7.73 11.30 \Y

10372.0 -53.78 -25 -28.78 -78.07 | -57.4356 8.44 12.10 \Y

5350.0 -58.39 -25 -33.39 -75.46 -65.31 6.30 13.22 H

8025.0 -51.49 -25 -26.49 -72.36 -55.03 7.79 11.33 H

. 10700.0 -52.63 -25 -27.63 -78.73 -56.30 8.51 12.18 H
righest 5350.0 -56.27 -25 -31.27 -73.01 -63.19 6.30 13.22 \Y,
8025.0 -52.80 -25 -27.80 -73.34 -56.34 7.79 11.33 \Y

10700.0 -51.98 -25 -26.98 -76.27 -55.65 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/20M+10M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5026.4 -59.57 -25 -34.57 -76.64 -66.40 6.19 13.02 H

7539.6 -55.18 -25 -30.18 -76.05 -58.74 7.70 11.26 H

10052.8 -53.48 -25 -28.48 -79.58 -57.14 8.39 12.05 H

rowest 5026.4 -565.12 -25 -30.12 -71.86 -61.95 6.19 13.02 \Y,
7539.6 -57.07 -25 -32.07 -77.61 -60.63 7.70 11.26 \Y

10052.8 -52.34 -25 -27.34 -76.63 -56.00 8.39 12.05 \Y

5190.6 -58.94 -25 -33.94 -76.01 -65.79 6.25 13.10 H

7785.9 -54.62 -25 -29.62 -75.49 -58.19 7.73 11.30 H

. 10381.2 -52.40 -25 -27.40 -78.50 -56.06 8.44 12.10 H
iddie 5190.6 -56.16 -25 -31.16 -72.9 -63.01 6.25 13.10 \Y,
7785.9 -55.35 -25 -30.35 -75.89 -58.92 7.73 11.30 \Y

10381.2 -51.84 -25 -26.84 -76.13 -55.50 8.44 12.10 \Y

5354.6 -57.94 -25 -32.94 -75.01 -64.86 6.30 13.22 H

8031.9 -50.70 -25 -25.70 -71.57 -54.24 7.79 11.33 H

. 10719.0 -52.96 -25 -27.96 -79.06 -56.63 8.51 12.18 H
righest 5354.6 -57.28 -25 -32.28 -74.02 -64.20 6.30 13.22 \Y,
8031.9 -52.30 -25 -27.30 -72.84 -55.84 7.79 11.33 \Y

10719.0 -53.56 -25 -28.56 -77.85 -57.23 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/ 10M+20M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5017.4 -57.76 -25 -32.76 -74.83 -64.59 6.19 13.02 H
7518.0 -53.17 -25 -28.17 -74.04 -56.73 7.70 11.26 H
10034.8 -53.09 -25 -28.09 -79.19 -56.75 8.39 12.05 H
rowest 5017.4 -51.42 -25 -26.42 -68.16 -58.25 6.19 13.02 \Y,
7518.0 -55.53 -25 -30.53 -76.07 -59.09 7.70 11.26 \Y
10034.8 -51.56 -25 -26.56 -75.85 -55.22 8.39 12.05 \Y
5181.6 -58.76 -25 -33.76 -75.83 -65.61 6.25 13.10 H
7764.0 -54.14 -25 -29.14 -75.01 -57.71 7.73 11.30 H
. 10350.0 -51.67 -25 -26.67 -77.77 -55.33 8.44 12.10 H
iddie 5181.6 -54.16 -25 -29.16 -70.9 -61.0056 6.25 13.10 \Y,
7764.0 -54.34 -25 -29.34 -74.88 | -57.9056 7.73 11.30 \Y
10350.0 -51.15 -25 -26.15 -75.44 | -54.8056 8.44 12.10 \Y
5345.6 -58.15 -25 -33.15 -75.22 -65.07 6.30 13.22 H
8010.0 -51.57 -25 -26.57 -72.44 -55.11 7.79 11.33 H
. 10691.2 -51.30 -25 -26.30 -77.40 -54.97 8.51 12.18 H
righest 5345.6 -58.60 -25 -33.60 -75.34 -65.52 6.30 13.22 \Y,
8010.0 -51.71 -25 -26.71 -72.25 -55.25 7.79 11.33 \Y
10691.2 -49.89 -25 -24.89 -74.18 -53.56 8.51 12.18 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/20M+5M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5023.7 -60.34 -25 -35.34 -77.41 -67.17 6.19 13.02 H

7535.6 -56.05 -25 -31.05 -76.92 -59.61 7.70 11.26 H

10062.0 -54.67 -25 -29.67 -80.77 -58.33 8.39 12.05 H

rowest 5023.7 -54.59 -25 -29.59 -71.33 -61.42 6.19 13.02 \Y,
7535.6 -55.55 -25 -30.55 -76.09 -59.11 7.70 11.26 \Y

10062.0 -51.47 -25 -26.47 -75.76 -556.13 8.39 12.05 \Y

5192.7 -58.88 -25 -33.88 -75.95 -65.73 6.25 13.10 H

7789.1 -53.07 -25 -28.07 -73.94 -56.64 7.73 11.30 H

. 10385.4 -51.50 -25 -26.50 -77.60 -55.16 8.44 12.10 H
iddie 5192.7 -56.76 -25 -31.76 -73.5 -63.61 6.25 13.10 \Y,
7789.1 -54.63 -25 -29.63 -75.17 -58.20 7.73 11.30 \Y

10385.4 -53.28 -25 -28.28 -77.57 -56.94 8.44 12.10 \Y

5361.7 -58.66 -25 -33.66 -75.73 -65.58 6.30 13.22 H

8042.6 -51.94 -25 -26.94 -72.81 -55.48 7.79 11.33 H

. 10723.4 -49.66 -25 -24.66 -75.76 -53.33 8.51 12.18 H
righest 5361.7 -58.18 -25 -33.18 -74.92 -65.10 6.30 13.22 \Y,
8042.6 -53.54 -25 -28.54 -74.08 -57.08 7.79 11.33 \Y

10723.4 -49.97 -25 -24.97 -74.26 -53.64 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B54 of B61

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D1310B

LTE Band 41 CA/ 5M+20M / QPSK

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5010.3 -57.34 -25 -32.34 -74.41 -64.17 6.19 13.02 H

7515.5 -53.59 -25 -28.59 -74.46 -57.15 7.70 11.26 H

10358.6 -54.30 -25 -29.30 -80.40 -57.96 8.39 12.05 H

rowest 5010.3 -51.63 -25 -26.63 -68.37 -58.46 6.19 13.02 \Y,
7515.5 -53.92 -25 -28.92 -74.46 -57.48 7.70 11.26 \Y

10358.6 -53.28 -25 -28.28 -77.57 -56.94 8.39 12.05 \Y

5179.3 -57.82 -25 -32.82 -74.89 -64.67 6.25 13.10 H

7769.0 -53.25 -25 -28.25 -74.12 -56.82 7.73 11.30 H

. 10358.6 -51.39 -25 -26.39 -77.49 -55.05 8.44 12.10 H
iddie 5179.3 -53.83 -25 -28.83 -70.57 -60.68 6.25 13.10 \Y,
7769.0 -54.42 -25 -29.42 -74.96 -57.99 7.73 11.30 \Y

10358.6 -53.26 -25 -28.26 -77.55 -56.92 8.44 12.10 \Y

5348.3 -58.67 -25 -33.67 -75.74 -65.59 6.30 13.22 H

8022.5 -52.01 -25 -27.01 -72.88 -55.55 7.79 11.33 H

. 10696.6 -50.04 -25 -25.04 -76.14 -53.71 8.51 12.18 H
rlighes! 5348.3 -57.27 -25 -32.27 -74.01 -64.19 6.30 13.22 \Y,
8022.5 -53.38 -25 -28.38 -73.92 -56.92 7.79 11.33 \Y

10696.6 -52.56 -25 -27.56 -76.85 -56.23 8.51 12.18 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 1.4MHz /| QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.14 -49.50 -13 -36.50 -63.20 -57.52 4.66 12.68 H
5130.21 -56.71 -13 -43.71 -74.64 -63.17 6.31 12.77 H
6840.28 -58.84 -13 -45.84 -78.46 -63.54 8.35 13.05 H
rowest 3420.14 -59.82 -13 -46.82 -71.23 -67.84 4.66 12.68 \Y,
5130.21 -65.54 -13 -52.54 -79.15 -72.00 6.31 12.77 \Y
6840.28 -60.60 -13 -47.60 -79.72 -65.30 8.35 13.05 \Y
3488.74 -41.79 -13 -28.79 -55.49 -49.83 4.66 12.70 H
5233.11 -56.29 -13 -43.29 -74.22 -62.78 6.31 12.80 H
. 6977.48 -57.55 -13 -44.55 =777 -62.30 8.35 13.10 H
iddie 3488.74 -53.13 -13 -40.13 -64.54 -61.17 4.66 12.70 \Y,
5233.11 -64.66 -13 -51.66 -78.27 -71.15 6.31 12.80 \Y
6977.48 -60.23 -13 -47.23 -79.35 -64.98 8.35 13.10 \Y
3557.34 -51.99 -13 -38.99 -65.69 -60.09 4.66 12.76 H
5336.01 -59.29 -13 -46.29 -77.22 -65.83 6.31 12.85 H
. 7114.68 -58.01 -13 -45.01 -77.63 -62.88 8.35 13.22 H
rlighes! 3557.34 -62.71 -13 -49.71 -74.12 -70.81 4.66 12.76 \%
5336.01 -65.01 -13 -52.01 -78.62 -71.55 6.31 12.85 \Y
7114.68 -60.18 -13 -47.18 -79.3 -65.05 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 3MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.3 -52.76 -13 -39.76 -66.46 -60.78 4.66 12.68 H
5130.45 -60.07 -13 -47.07 -78.00 -66.53 6.31 12.77 H
6840.6 -59.33 -13 -46.33 -78.95 -64.03 8.35 13.05 H
Lowest
3420.3 -62.28 -13 -49.28 -73.69 -70.30 4.66 12.68 \Y,
5130.45 -65.75 -13 -52.75 -79.36 -72.21 6.31 12.77 \Y
6840.6 -60.47 -13 -47 .47 -79.59 -65.17 8.35 13.05 \Y
3487.3 -50.04 -13 -37.04 -63.74 -58.08 4.66 12.70 H
5230.95 -60.75 -13 -47.75 -78.68 -67.24 6.31 12.80 H
. 6974.6 -59.80 -13 -46.80 -79.42 -64.55 8.35 13.10 H
iddie 3487.3 -61.74 -13 -48.74 -73.15 -69.78 4.66 12.70 \Y,
5230.95 -65.88 -13 -52.88 -79.49 -72.37 6.31 12.80 \Y
6974.6 -60.39 -13 -47.39 -79.51 -65.14 8.35 13.10 \Y
3554.3 -57.62 -13 -44.62 -71.32 -65.72 4.66 12.76 H
5331.45 -61.25 -13 -48.25 -79.18 -67.79 6.31 12.85 H
. 7108.6 -59.63 -13 -46.63 -79.25 -64.50 8.35 13.22 H
righest 3554.3 -65.51 -13 -52.51 -76.92 -73.61 4.66 12.76 \Y,
5331.45 -65.75 -13 -52.75 -79.36 -72.29 6.31 12.85 \Y
7108.6 -59.89 -13 -46.89 -79.01 -64.76 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 5MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420.5 -48.59 -13 -35.59 -62.29 -56.61 4.66 12.68 H
5130.75 -56.56 -13 -43.56 -74.49 -63.02 6.31 12.77 H
6841 -58.56 -13 -45.56 -78.18 -63.26 8.35 13.05 H
Lowest
3420.5 -59.77 -13 -46.77 -71.18 -67.79 4.66 12.68 \Y,
5130.75 -65.35 -13 -52.35 -78.96 -71.81 6.31 12.77 \Y
6841 -60.58 -13 -47.58 -79.7 -65.28 8.35 13.05 \Y
3485.5 -42.98 -13 -29.98 -56.68 -51.02 4.66 12.70 H
5228.25 -57.17 -13 -44.17 -75.10 -63.66 6.31 12.80 H
. 6971 -58.26 -13 -45.26 -77.88 -63.01 8.35 13.10 H
iddie 3485.5 -54.51 -13 -41.51 -65.92 -62.55 4.66 12.70 \Y,
5228.25 -64.87 -13 -51.87 -78.48 -71.36 6.31 12.80 \Y
6971 -60.07 -13 -47.07 -79.19 -64.82 8.35 13.10 \Y
3550.5 -45.76 -13 -32.76 -59.46 -53.86 4.66 12.76 H
5325.75 -58.69 -13 -45.69 -76.62 -65.23 6.31 12.85 H
7101 -58.31 -13 -45.31 -77.93 -63.18 8.35 13.22 H
Highest
3550.5 -58.33 -13 -45.33 -69.74 -66.43 4.66 12.76 \Y,
5325.75 -63.78 -13 -50.78 -77.39 -70.32 6.31 12.85 \Y
7101 -60.13 -13 -47.13 -79.25 -65.00 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 10MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3421 -49.44 -13 -36.44 -63.14 -57.46 4.66 12.68 H
5131.5 -56.64 -13 -43.64 -74.57 -63.10 6.31 12.77 H
6842 -58.46 -13 -45.46 -78.08 -63.16 8.35 13.05 H
Lowest
3421 -58.22 -13 -45.22 -69.63 -66.24 4.66 12.68 \Y,
5131.5 -65.65 -13 -52.65 -79.26 -72.11 6.31 12.77 \Y
6842 -60.52 -13 -47.52 -79.64 -65.22 8.35 13.05 \Y
3481 -45.67 -13 -32.67 -59.37 -53.71 4.66 12.70 H
5221.5 -57.10 -13 -44.10 -75.03 -63.59 6.31 12.80 H
. 6962 -58.85 -13 -45.85 -78.47 -63.60 8.35 13.10 H
iddie 3481 -60.40 -13 -47.40 -71.81 -68.44 4.66 12.70 \Y,
5221.5 -65.70 -13 -52.70 -79.31 -72.19 6.31 12.80 \Y
6962 -60.44 -13 -47.44 -79.56 -65.19 8.35 13.10 \Y
3541 -48.85 -13 -35.85 -62.55 -56.95 4.66 12.76 H
5311.5 -61.74 -13 -48.74 -79.67 -68.28 6.31 12.85 H
7082 -59.61 -13 -46.61 -79.23 -64.48 8.35 13.22 H
Highest
3541 -58.50 -13 -45.50 -69.91 -66.60 4.66 12.76 \Y,
5311.5 -65.33 -13 -52.33 -78.94 -71.87 6.31 12.85 \Y
7082 -60.07 -13 -47.07 -79.19 -64.94 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 15MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3421.5 -48.74 -13 -35.74 -62.44 -56.76 4.66 12.68 H
5132.25 -57.60 -13 -44.60 -75.53 -64.06 6.31 12.77 H
6843 -58.74 -13 -45.74 -78.36 -63.44 8.35 13.05 H
Lowest
3421.5 -59.01 -13 -46.01 -70.42 -67.03 4.66 12.68 \Y,
5132.25 -65.50 -13 -52.50 -79.11 -71.96 6.31 12.77 \Y
6843 -60.69 -13 -47.69 -79.81 -65.39 8.35 13.05 \Y
3476.5 -46.42 -13 -33.42 -60.12 -54.46 4.66 12.70 H
5214.75 -56.52 -13 -43.52 -74.45 -63.01 6.31 12.80 H
. 6953 -57.37 -13 -44.37 -76.99 -62.12 8.35 13.10 H
iddie 3476.5 -58.39 -13 -45.39 -69.8 -66.43 4.66 12.70 \Y,
5214.75 -65.04 -13 -52.04 -78.65 -71.53 6.31 12.80 \Y
6953 -60.41 -13 -47.41 -79.53 -65.16 8.35 13.10 \Y
3531.5 -47.26 -13 -34.26 -60.96 -55.36 4.66 12.76 H
5297.25 -56.33 -13 -43.33 -74.26 -62.87 6.31 12.85 H
7063 -57.49 -13 -44.49 -77.11 -62.36 8.35 13.22 H
Highest
3531.5 -59.84 -13 -46.84 -71.25 -67.94 4.66 12.76 \Y,
5297.25 -64.18 -13 -51.18 -77.79 -70.72 6.31 12.85 \Y
7063 -60.09 -13 -47.09 -79.21 -64.96 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e ras. FCC RF Test Report Report No. : FG7D1310B
LTE Band 66 / 20MHz / QPSK
Channel Fr(el?nlll_lin;: y ( EIBR: ) ( :Iénnl:) I?i‘r:i: R(esalzli\ng Pi.v?(.er Txlc?:sble = g’;ti‘;““a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422 -48.60 -13 -35.60 -62.30 -56.62 4.66 12.68 H
5133 -57.71 -13 -44.71 -75.64 -64.17 6.31 12.77 H
6844 -58.19 -13 -45.19 -77.81 -62.89 8.35 13.05 H
Lowest
3422 -59.03 -13 -46.03 -70.44 -67.05 4.66 12.68 \Y,
5133 -65.71 -13 -52.71 -79.32 -72.17 6.31 12.77 \Y
6844 -60.63 -13 -47.63 -79.75 -65.33 8.35 13.05 \Y
3472 -48.99 -13 -35.99 -62.69 -57.03 4.66 12.70 H
5208 -56.77 -13 -43.77 -74.70 -63.26 6.31 12.80 H
. 6944 -57.59 -13 -44.59 -77.21 -62.34 8.35 13.10 H
iddie 3472 -59.68 -13 -46.68 -71.09 -67.72 4.66 12.70 \Y,
5208 -65.64 -13 -52.64 -79.25 -72.13 6.31 12.80 \Y
6944 -60.55 -13 -47.55 -79.67 -65.30 8.35 13.10 \Y
3522 -51.94 -13 -38.94 -65.64 -60.04 4.66 12.76 H
5283 -57.70 -13 -44.70 -75.63 -64.24 6.31 12.85 H
. 7044 -57.99 -13 -44.99 -77.61 -62.86 8.35 13.22 H
righest 3522 -62.33 -13 -49.33 -73.74 -70.43 4.66 12.76 \Y,
5283 -65.38 -13 -52.38 -78.99 -71.92 6.31 12.85 \Y
7044 -60.15 -13 -47.15 -79.27 -65.02 8.35 13.22 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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